PDF CATALOG

. /‘\ 2
- (ktm-parts.com

]

&
e

1999 250-380 SX / EXC / EGS / MXC

You can use the following menu or the bookmarks in the left menu to quickly move from one section
of the parts catalogue to another. Once you have found the part you are looking to purchase type the
Part Number into the search box on the ktm-parts web page. Once you have found the part add it
to your shopping cart and proceed with rest of your order.

ENGINE MANUAL COVER
ENGINE CASE

REED VALVE CASE

CLUTCH COVER

CRANKSHAFT - PISTON
CYLINDER (PG. 1)

CYLINDER (PG. 2)

TWIN VALVE CONTROL (PG. 1)
TWIN VALVE CONTROL (PG. 2)
CARBURETOR (PG. 1)
CARBURETOR (PG. 2)

IGNITION SYSTEM KOKUSAN
IGNITION SYSTEM SEM

CLUTCH

KICK STARTER

TRANSMISSION 1
TRANSMISSION 11

SHIFTING MECHANISM
COOLING SYSTEM SX, MXC, EXC

CHASSIS MANUAL COVER
FRONT FORK WP

FORK LEGS WP

HANDLEBARS - CONTROLS
HANDBRAKE CYLINDER
FRAME - SUB FRAME

SIDE AND KICK STAND
SWINGARM - CHAINGUARD
REAR BRAKE CONTROL
SHOCK ABSORBER WP
EXHAUST PIPE

SILENCER (PG. 1)

SILENCER (PG. 2)

AIR FILTER BOX

TANK - SEAT - COVER

MASK - FENDER

DECAL

FRONT WHEEL SX

FRONT WHEEL MXC, EXC, EGS

BRAKE CALIPER FRONT
REAR WHEEL (PG. 1)

REAR WHEEL (PG. 2)

BRAKE CALIPER REAR

HEAD LIGHT

FLASHER - REAR LIGHT
SPEEDOMETER EXC USA
SPEEDOMETER EXC
SPEEDOMETER EGS

WIRING HARNESS EXC
WIRING HARNESS EGS
ACCESSORIES

SPECIAL TOOLS

TECHNICAL DATA - ENGINE 1
TECHNICAL DATA - ENGINE 2
TECHNICAL DATA - CHASSIS
MAINTENANCE SCHEDULE
TORQUES - CARB SETTINGS



ERSATZTEILKATALOG | 9 9

SPARE PARTS MANUAL

MOTOR
ENGINE

- 250/300
380

TECHNISCHE DATEN / TECHNICAL DATA

ART.NR. 3.204.54
7.98




m 99:546.30.0 MOTORGEHAUSE ENGINE CASE 250/300/380 ‘99
0015 060453 e 0015 060603 I;IE TEILMR/PARTNR  BEZEICHNUNG | DFSERIFTIDN | Q7Y
ﬂ 547,30,000.044 MOTORCEHAUSE KPL, MIT LAGER'D9  ENGINE CASE CPLW.TRAN.BEAR'S9 1

0015 060453 — 0015 060603 5 546.30.027.000 PASSBOCHSE 13.8X11X12 DOWEL BUSHING 13,8X11X12 1
0015 {]EMEEJ 0015 060R03 6 501.30.027 000 PASSHUOLSE 19 X15,1X12 DOWEL 19 X151X12 1
16 580.38.032.110 CU-DICHTRING 9 X 13 X 1 CU-SEAL RING 5 X 13 X1 1

0015 060453 0015 060603 M 546.30.025.100 KUPPLUNGSDECKELDICHTUNG 0.5MM  CLUTCH COVER GASKET 0,5MM 1
0015 060453~ - 25 54630.017.000 HALTEBLECH RETAINING PLATE 1
0015 060453 — 26 005 060123 SKAUMDSCHRAURE M 6X12  SW=B  HH COLLAR SCREW M 6X12 Ws=g 2
0015 060453 —— _ 28 550.07.016.001 SCHLAUCH 7X10 PER METER PVC-HOSE 7X10 PER METER 0,25
29 546.30.022.000 ENTLOFTUNGSSTUTZEN 94 BLEEDER FLANGE *94 1

30 545.30,001.150 FLACHKOPFSCHRAUBE M ZAPFEN FLAT HEAD SCREW WITH PIN 1

"T 3 31 0912 060404 15K SCHRALIBE DINGS12-M 6X40 AH SCREW DINOS12-M 6X40 1

1,5.6,25,26,29,31,32,34,35 33 546.33.018.400 LAGERZAPFEN F. STARTERZW.RAD BEARING PIN 1

+ GETRIEBELAGER 33 54630039200 GEHAUSEDICHT. O.5MM 250-3B0°98  CASE GASKET 0,5MM  250-380'98 1

| TRANSMISSION BEARINGS| 34  54634,049.000 HALTEBLECH RETAINING PLATE 2

b % 0951 060122, 0625 201029, 35 0912 060083 5K SCHRAUBE DING312-M 6X 8 AH STREW DINOST2-M 6X 8 2

0625 DE9040. s OB 43 580.30.021.000 OLABLASSCHRE.M MAGNET M12X15  OILDRAIN PLUG WMAGNET MT2X15 1

44 58038022000 CU-DICHTRING DIN7603-12X18X15  CU-SEAL RING DIN7603-12X18X1,5 1

45% 547 .30.040,000 ZUNDUNGSDECKELDICHTUNG 1MM ‘9% IGNITION COVER GASKET TMM 95 1

46%  54730.002,000 ZONDUNGSDECKEL 250-380 ‘99 IGNITION COVER 250.280 99 1

47 0015 050163 SKAUNDSCHRALUBE M 5X16  SW=B  HH COLLAR SCREW M 5X16 WS=8 5

0" 546.30.099.000 DICHTUNGSSATZ 250/300/380 99 GASKET SET 250/300/380 99 1

® = NELITE 5 NEW PART

o = NACH BECWARF £ AS REQUIRED




MEMBRANGEHAUSE

REED VALVE CASE

250/300/380 "99

AL 242

=

] i
55 . LOCTITE 242

99-546.33.1

FIG TEILNR/PARTNR
S0*  546.30.051.444
52*  547.30.052.040
53* .503.30.054.050
54 546.30.053.000
55 0084 040083
56%  503.30.054.000
57 546.30.050.000
58 0137 060000
60 59 0015 060253

535% 60 543300671000

BEZEICHNUNG
MEMBRANGEHALUSE KPL, 125-380r99
MEMBRANE CARBON 0. 4MM 99
MEMBRANFLOGEL 125-380 '99
ANSCHLAGBLECH

ZYL.SCHRAUBE DINGOSA-M 4X B A
MEMBRANEINSATZ 125-380 '99
ANSALUGFLANSCH 200-380
FEDERSCHEIBE DINOT37-B &
SK.BUNDSCHRAUBE M 8X25 SW=8
SCHELLE 52/12 GEMI

" = MELTEEL # MEW BART

DESCRIPTION

REED VALVE ASSY CPL 125-380°59
REELY WALVE CARBON 0408 99
REEDY WALVE WING 125-380 99
ETOP PLATE TOWP

CYLHEAD SCREW DUNDOBS-M 4X 8
REELY VALVE INSERT 125-380 99
INTAKE FLANGE 200-380

EPRING WASHER DINDTIT-B &

HH COLLAR SCREW M 6X25 W3i=8
CLAMP 52/12 GEMY

¥ = WACH BEDARF ¢ A5 RECLIRED

QTty

kLT AT e e % B = B e




m 58546306 KUPPLUNGSDECKEL CLUTCH COVER 250/300/380 ‘99
FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION ary
7 580.30.020.000 OLEINFULLSCHRALIBE M24 X 3 PLUG M24 X 3 1

8 0770 1eldz0 O-RING 16,00X3,00 NER 70 0-RING T6,00X3,00 NER /0 1

9 546.30.101.000/30  KUPPLUNGSAUSSENDECKEL 98 QUTER CLUTCH COVER il 1
10 546.30.001.300 KUPPLUNGSDECKEL 250/300/360'96 CLUTCH COVER 250/300/360 *96 1
11 015 00303 SK.BUNDSCHRAUBE M 6330 SW=8 HH COLLAR SCREW M X330  Wi=8 1
13 0015 0s0703 SK.EUNDSCHRALBE M 6X70  SW=E HH COLLAR SCREW M 8X70  Wi=8 4
13 0015 060253 SHOBUMDSCHRAUBE M EXZS  SW=E HH COLLAR SCREW M 6)25  Wi=8 2
13 0015 080203 SK.BUNDSCHRALUBE M eX20  SW=8 HH COLLAR SCREW M 6X20  Wi=8 3
14 546.30.025.050 KUPPLUNCSAUSSENDECKELDICHTUNG  OUTER CLUTCH COVER GASKET 1
15 0970 100003 VERSCHL SCHR, DINO210-MI10KT PLUG DINO2T0=-MT0XT 2
16 420.13.226.000 CU-DHCHTRING DINSGO3- 101611 CU-SEAL RING DIN7603-T0X16X1 2
17 450.30.050.000 PASSHULSE 9.8 X7 X 10 DOWEL 3B X7 X 10 3
18 0803 061001 CU-DICHTRING DINF6D3- aX 107 CU-SEAL RING DIN7B03- 6XT0XT 2
19 0015 060453 SKBUNDSCHRALIBE M aX45  SW=g HH COLLAR SCREW M 6X45 WS5=8 1
20 0007 050tal ZYLINDERSTIFT DINDOQO?- 5X16 CYLINDER FIN DINGOC- 5X716 1
35 546.37.207.000 DICHTELEMENT OBEMN SEALING ELEMENT TOHW 1
36 54637007000 ABDICHTUNG CGASKET 1
37 546.37.107.000 DHCHTELEMENT UINTEN SEALING ELEMENT 8OTTOM 1
65 546.35.001.000 WASSERPUMPENDECKEL WATER PUMP COVER 1
66 546.35.003.200 WASSERPUMPENDECKELDICHTUNG WATER PUMP COVER GASKET 1

98-546.30

* = HELFTEIL ¥ HEW PART

X o= MaCH BELWARE /AL RECIUIRED




Kb

99-546.30.2]

KURBELWELLE, KOLBEN

CRANKSHAFT, PISTON

250/300/380 99

AIG
T
-
1
-1!

!

WO ] T B Bk Rob b

LOGTHE 242
6,

13*

KUPPLUNG
CLUTCH

99-546.30.2]

TEILMR/PARTNR
Bd6,30.007 600/ |
546300076007 It
B47 30007300/ |
647 200073007 0
H46,30.032.000
547 30,032,000
£40.30.074.000
547 20:033.000
546 30029000
E81.32.072.000
Bda 30.0716.400
0760 385273

D625 622064
565.30,123.100

B 9d6 005

546, 30.018.500

546.30.318.400
547 .30.018.500
544 30.034.000
0288 030050
0760 253570
202.30.029.012
4903002 1.000
546.30.307 400/ |
546.30.307 400/ 1l
546.30.332.000
543.30.074.000
246,30.033.000)
346.30.015.044
547.30.015.000
070 250015

BEZEICHNUNG
KOLEBEM | KPL. 687 500
KOLBEN il KPL. 67 5MM
KOLBEN | KPL. 78.0MM 38099
KOLBEM 1 KPL. 78,0MM 380799
R-RING &7 5X1 250 CC
R-RiHG 78,081,25  360/380 OC
DRAHTSPRENGRING C18X1,5
KOLBENBOLZEN 18 X 48
SK-MUTTER M1EX1,5-LINKS
SPERREKANTRING VSK 18
DHSTANZHOLSE 28%38%11,5
WELLENDICHTRING 38X5257 BTSL
RILLENKUCGELLAGER 62206803107
ST LINDERROLLEMEATER NIXT MNSK
SCHEIRENFEDER 5%6,5 GEHARTET
KURBELWELLE HUE 655 250" 99
D=113MM

KURBELWELLE HUR 73 300"
KURBELWELLE HUB 77 380"
MADELLAGER XBE 1832220
SCHEIBENFEDER DIMAEER-3IXSX13
WELLENDICHTRING 25X35XK7F BTSL
SPERRKANTRIMNG VWSK 12
BUNDMUTTER MI12XT RECHTS
KOLBEN | KPL, 72,000 30096
KOLBEN 1| KPL. 72,00MM 30096
R-RING 72.0x1.25 300 CC
CRAHTSPRENGRING SXA 18
KOLBENBOLZEN 18 X 44
PLELJEL-REPSATZ 2504300 ™98
FLEUEL-REF SATZ 3607380 97
C-RING 25 00X1 50 NBR 70

250'99
299

* = MEUTEIL 7 WEW PART

DESCRIPTION
PISTON | CPL &7, 5MM
FISTON I CPL. &7 50
PISTON | CPL, 78,00
PISTON If CPL. FE.OMM 38092
SOUARE RING 67 5X1 2590 CC
SOUARE R F8,0x7,25 3607380 CC
WIRE LOLK RING CT8XT,5

PISTON PIN 18 X 48

HEX.NUT LfSH M18XT.5

LOCK WASHER V5K 18

SPACER SLEEVE Z2BX3IEXTT.S

SHAFT SEAL RING 38X52X7BTSL
BALL BEARING 62 206.803107
CYLIND ROLLER BEARING NIZOTNSK
WOODRUFF KEY 5X6,5 HARDED
CRANKSHAFT 5TR. 9,5 ,250° 99
=113/

CRANKSHAFT STROKE 73 , 300"
CRANKSHAFT STROKE 77 380"
NEEDLE BEARING KBE T8X22X20
WOODRUFF KEY DINGERR-3X5X173
SHAFT SEAL RING 25X35X7 BTSL
LOCKING RING WSK 12

COLLAR NUT MI12XT RIS

PIRTON TCFL 72,08A 30096
PISTON T CPL. 72.0MM  300'98
SQUARE RING 72.0X7,25 300 CC
WIRE LOCK RING SKA 18

PISTON PIMN 18 X 44

CONROD REPAIR KIT 250/300 96
CONROD REFAIR KIT 360/ 380 97
C=RING 25 005750 NBR 70

25098
25099
380°'99

K= NACH BEDWRF [ AS REQUIRED

[
=

T o S A T T 0 S W S T A

= A =i b Pl B s b a0 e mih omb b




99-546.30.3) ZYLINDER

CYLINDER

250/300/380 '99

FIG

il
»

L P R T N

?'-I

.9-!-

10
"
12
13
17
18
19
0
21
22
23"

24
25
26

TEILNR/PARTNR  BEZEICHNUNG

546.30,105. 244
54630405, 144
G47.30.005 244
f46,30.030.102
546,30.030,1(4
546.30.030.105
546,30.030.107
546.30.044,000
0835 100351

0835 100403

0r 0 1162
(770 440030

546, 30,046,000
547.05.003.000
546.05,073 000

0015 060163
(137 0E0000
510.05.074.000
0912 080303
84637 105 000
546.37.106 000
0912 050123
(912 050303
546.37.005.000
4537 006100
547 37.010.050

547.37.010.000
OFF0 650020
D015 050203

* = WEUTEIL 7 MEW PART

IYLINDER KPLM FLANSCH 25099
ZYLINDER KPLMFLANSCH 30098
IYLINDER KPL M FLANSCH 38098
IYL FUSSDHCHTUNG G 20MM 96
YL FUSSOICHTUNG 040MM "985
YL FUSSDICHTUNG 0,500MM 96
EYLFUSSEICHTUNG 0,75MM 96
BUNDMUTTER M10 W=13

STIFTSCHRALBE DINOB35-M 1035

250300

STIFTSCHRALBE DINOBIS-M10X40
B0
O-RiNG 11,3 X24 SIICON
O-RING 44,003,000 VITON

MLUR 250
ALSPUFFSTUTZENDICHTUNG
ALSPUFFLANSCH KPL. 250 '99
AUSPUFFFLANSCH

300,380
SKEUNDSCHRAUBE M 616 SW=8E
FEDERSCHEIBE DINCT37-8 6
FEDERLASCHE

ISK.SCHRALIBE DINDS2-M 6530
SEITENDECKEL LINKS
DICHTUNG FOR SEITENDECKEL
ISK.SCHRALIBE DINOS12-M 5X12
1SK.SCHRAURE DINGS12-M 5430
STEUERUMNGSDECKEL RECHTS
CHCHTUNG FUOR STEUERUNGSDECKEL
TWFLANSCHDECKELDICHT. 25099
NUR 250
TWISCHENFLANSCHDECKEL KTC 98
O-RING 69,0002 00 NER 70
SK.BUNDSCHRAUBE M 5X20 SwW=28

DESCRIPTION
CYLINDER CPL.W FLANGE 250r99
CYUNDER CPLW FLANGE 30098
CYLINDER CPLW FLANGE 38098
CYLINDER BASE GASKET 0, 20MM'36
CYLINDER BASE GASKET O, 40MM B8
CYLINDER BASE GASKET 0, 50MM'96
CYLINDER BASE GASKET 0. 75MM'26
COLLAR NUT M10 W5=173
STUD DINGBIS-MTOX35

250/300

STUD DINOBIS-MTOX40
380
O-RING 71,3 X249 SILICON
O-RING 44,00X3,00 VITON
ONLY 250
EXHAUST FLANGE GASKET
EXHAUST FLANGE CPL 250 99
EXHAUST FLANGE
005380
HH COLLAR SCREW M 6X16  W5=8
SPRING WASHER OiNCT37-8 6
RETAINING PLATE
AH SCREW DIND9T2-M 6X30
CONTROL COVER L5
CASKET FOR SIDE COVER
AH SCREW DINOS12-M 5X12
AH SCREW DINGST12-M 5530
CONTROL COVER R/S
CASKET FOR CONTROL COVER
FLANGE COVER GASKET 250 99
QLY 250
FLANGE COVER KTC ‘98
O-RING 89,00X2.00 NBR 70
HH COLLAR SCREW M 5X20  W5=8

X = MACH BEDARF f A5 RECUIRED

N T LT TR Sy TT I P T

Vi
r




sim

99-546.30.3

ZYLINDER

CYLINDER

250/300/380 "99

99-546,30.3

FIC
a

3
30
30
R
32"
32
33
i3
34

TEILNR/PARTNR  BEZEICHNUNG

547 37.010.031

Q70 74002
Q70 7RG
0770 840021
0770 114020
54630006 700
546.20.306 600
B47 30,006,100
565.30.079.000
&6H_30.080.00¢
546.30.097 000

ABDECK ZWISCHENFLAN. ALU 1 20MM
MUK 250

O-RING 74,0002 00 SILICON
O-RING 78,0002 00 SILICON
O-RING 84,0002, 00 SILICON
O-RING 1T14,0002 00 SILICON
DYLINDERKOPF 25027 250'99
DYLINDERKOPE 3001"  300'96
TYLINDERKOFPF 3602 360/380'97
BUNDSCHRALIBE MBX42-10.9
CU-DECHTRING 8 X 16 X1
CHCHTUNGSSATZ ZYLINDER 96-"99

DESCRIPTION

COVER FLANGE ALU 7,2MM
QNLY 250

O-RING 74,00%2,00 SILICON
O-RING 78,00%2,00 SILICON
O-RING 84,00X2,00 SILICON
O-RING 114,00X2,00 SILICON
CYLINDER HEAD ,2502°  250'99
CYLINDER HEAD , 30017 3009
CYLINDER HEAD , 3602°360/380'97
SPECIAL SCREW MSX42-70.9
CL-SEAL RING 8 X 16 X 1
GASKET SET CYLINDER *96-'99

* = MELUTERL / MEW PART M= HACH BEDARF f A% REGLIRED

ary
1




[99-546.37.0f

AUSLASSTEUERUNG

TWIN VALVE CONTROL

250/300/380 99

Fi
18
0 05
A ﬁ’i 5
E;:::'mmrkﬁ 20 0 ¥ ]

oy 1

ZNHSECMENT BECHTS LT 2]
GEAR SEGRENT R 5

™ T
g FgaretS Y

25
i 8

X
SCHETTR -'l'.'.'i @@

“gg:m ﬁﬂ Y

OF

L

@

IE-_.-'.:'\---'l- 1E p i.--:-...l I gea
3 L o7 '

FIG

10

E=
—

12
13
14
15
16
17
017
17
o7
18
19
2{'!
20
20
21
2
23
25
2
27
28
29
30

TEILNR/PARTNR

0965 050103
S46,37.062,000
54A,37.362.000
546.37.063.000
546.37.363.000
0770 160021
546.37.061 444
54637361 444
546.37.061.544
R46.37 361 544
0912 0e0203
A4, 37 067 000
546.37.066.000
546.37.085.300
546,37 065,000
546.37.068.100
(007 050160
54637 064,000
546,37 .064.050
546.37.364.000
546.37.364.050
547.37.019.000
0770 150151
546.37.020.800
54637 320,700
547 37.020.200
0917 060163
546.37 056.000
0984 0R00GA3
05 050123
0349 000050
546.35.005.000
0760 082472
0137 (60000
0625 160026

* = HEUTEIL # HEW PART

BEZEICHNUNG

SENKSCHRALIBE DINGSBES-M 5X10
HALTEBLECH RECHTS 250
HALTERLECH RECHTS 300/360/380
HALTERLECH LINKS 250
HALTEBLECH LIMKS  300/360/380
O-BING 16,0002 00 SILICON
STEUERW. KPL. LINKS ,L" 250'98
STEUERW. KPLLL*L"300/360/380
STEUERWALZE KPL RECHTS 25096
STEUERWALTE KPLRE.300/360/380
ISK.SCHRAUBE DIND912-M 6X20
FEDERHULSE

(BERLASTFEDER

ANSCHLAGELECH STEUERKLAPPE 92
EINSTELLHEREL

LAGERHUOLSE

ZYLINDERSTIFT DINOOOT- 5X16
ZAHNSEGMENT RECHTS 250
ZAHNSEGMENT LINKS ME 250
FAHNSEGMENT RECHTS 300/360/380
TAHMSEGMENT LI, ME 300/360/380
LAGERHOLSE FOR STEUERKLAPPE'ST
C-RING 15,00%1,50 SILICON

STEUERKLAPPE ,2504"  250'99
STEUERKLAPPE _3003° 300798
STEUERKLAPPE 3603~ 3B0'08

15K SCHRAUBE DIND912-M 6X16
SCHEIBE 6,5X11X2 ALU

YL SCHRAUBE DINT9E4-M BX &

SK BUNDSCHRAUBE M 5X12  SW=B
SCHEIBE DINY34G- BX15X2
WASSERPUMPENRAD
WELLENDICHTRING 8X24X7
FEDERSCHEIRE DiNDY3T-B &
RILLEMKUGELLAGER 16002

DESCRIPTION

ELAT HEAD SCREW DIMO965-M 5X10
RETAINING PLATE R¥S 250
RETAININGPLATE R/S 300/360/380
RETAINING PLATE LSS 250
RETAININGPLATE L/S 300/360/380
O-RING  16,00X2.00 SILICON
CONTROL ROLLER L7S L™ 25096
CONTR VALVE L/S , L"300/3260/380
CONTROL ROLLER CPL. R/S 250'9%
CONTROL VALVE R/S 300/360/380
AH SCREW DINO9T2-0M 6X20
SPRING SLEFVE

OVERLOAD SPRING

RETAIN.PLATE CONTROL FLAP 52
CONTROL LEVER WITH BALL TYPE
BEARING SLEEVE

CYLINDER PIN DINDOOT - 5XT6
GEAR SECGMENT RIS 250
GEAR SEGMENT LIS Mé 250
GEAR SEGMENT RS 3007360/ 380
GEAR SEGM. LIS ME 300/360/380
BEAR. SLEEVE FCONTROL FLAPSS
O-RING 15,00X7,50 SILICON

CONTROL FLAP 2504~  250"33
CONTROL FLAP L3002 300°38
CONTROL FLAP 3603  380°38

AH SCREW DINOS12-M 6X16
WASHER 6, 5XT742 ALU

AH SCREW DIN79E4-M 56X 6

HH COLLAR SCREW M 5X12 W58
WASHER DIN7349- 5XT5M2

WATER PUMP WHEEL

SHAFT SEAL RING BX24X7

SPRING WASHER DINDT37-8 6

BALL BEARING 16002

¥ o= NACH BEDARF £ A% REQUIRED




m 99-546.37.0 AUSLASSTEUERUNG TWIN VALVE CONTROL  250/300/380 '99
FIG TEILNR/PARTNR  BEZENCHMUNG DESCRIPTION Qry
31 546.27.050.344 FLIEHKRAFTVERSTELLER KOMPLETT CENTRIFUGAL TIMER CPL. 1
oo 36 546.17.098.000 RILLENKUGELLAGER 626.2R51.C3 GROQVED BALL BEAR 626.2R51.C3 1
1% 40 0015 050203 SK.BUNDSCHRAUBE M SX20 SW=8 MM COLLAR SCREW M 5X20 WS=8 2
{ﬁ 2 41 546.37.070.100 VERSCHLUSSDECKEL  250-380'98 COVER LID 250+ 36098 1
mg”:‘ _ 45 ' 43 546,37.075.100 FEDERWIDERLAGER  250-380°08 SPRING CUIDE ~ 250-380°98 1
12 16 Czs [ 44 G770 024120 O-RING 12,37X2,62 NBR70 O-RING 12,37X2,62 NBR70 1
? @ %ﬁ % 45 G770 240020 O-RING 24,00X2,00 NBR7D O-RING 24,00X2,00 NBR70 1
s @& - 1 A6 546.37.072.000 EINSTELLFEDER L=65MM D=1,8MM  ADJUSTSPRING L=65MM D=T.8MM 1
17,67 0. A NUR 250 ONLY 250
19 W‘? 05 46 546.37.072.100 EINSTELLFEDER L=65MM D=2MM ‘96  ADJUSTSPRING L=65MM D=2MM 96 1
s gumezee 200G "ﬁ*m NUR 3007380 ONLY 3007350
& R LIS o aHerI LS ':j , )
s 19 (M6  546.37.072.300 HILFSFEDER o5 AUXILIARY SPRING 95 1
Sy 18 @ 5 2229 47  546.37.071.200 FEDEREINSATZ SPRING INSERT %9 :
“”ma’"‘z o 50  546.37.055.244 WINKELHEBEL KPL, 91 ANGLE LEVER CPL 91 1
et s e S 5 auc] i 51 0988 101610 PASSCHEIBE DIND9SE- 10X 16X1 SHIM WASHER DINGSE 10X16X1,0
COMTROL SHAFT I (5 OEAR SEIMENT AT B 2 54637055244 LAGERBOCK KPL. BEARING SUPPORET CPL i
e - 53 546.37.057.200 VERSTELLMEREL ‘94 CONTROL LEVER ‘91 4
! 55 1912 050163 15K SCHRAURE DINGY2-M 5186 AM SCREW DINGS12-M SX16 2
= . B0 546.37.095 344 GESTANGE KPL, 250/300/360/380 CONNECTROD  250/300/360/380 4
25 61 502.37.195.055 SICHERUNGSBOGEL DIN-71805-5-8 SECURING DIN-71805-5-8 2
:_ .525
Lo zﬂﬂi@+ x
Lo
{5:‘_*'53 ﬁ;
~ &
N @G a4 61 *»
4 45 ﬁf W60 55_-.%
43 ,
046 36 : - 2 %1
.q:rﬁ 50 5‘@; L—""’d hrJ,SS
3, 52
254 26
§
99-546.37.0 * o NEUTEIL / NEW PART ¥ = MACH BEDARE / AS REQUIRED




m 59-536.31.0) VERGASER KEIHIN PWK 38 CARBURETOR KEIHIN PWK 38 250/300/380 '99

FIG TEILMR/PARTNE  BEZEICHNUNG DESCRIPTION aTy

A YT Y f 536.31.201.044 VERGASER KEIHIN PWK3S 1005598 CARBLUIRETOR KEIHIN PWK 38 97 1
| : g . 2 546.39.245.000 STARTKOLBEN KPL. STARTER FISTON CPIL, 1
| or dem Einbay des ?ﬂ%ﬁ ﬁ?d“‘wng kontroliieren, 3 546.31.209.000 SCHWIMMER R-39 FLOAT R-39 1
: a L 4 546.31.291.000 SCHWIMMERGEHALISE FLOAT CHAMBER 1

Before mounting the carburetor, check the jetling. | 5 545.31.610.000 DICHTUNG SCHWIMMERGERAUSE  GASKET FLOAT CHAMBER 1
.5 @ ?ﬂ & 545.31.699.000 VERSCHLUSSCHRALIBE M1BX1 PLUIG MTEXT KEIHIN :

@ i 7 0770 180230 O-RING 18,00%2,30 NER 70 0-RING 1

16 %_:J . E28 B 54631220000 SCHWIMMERNADEL FLOAT NEEDLE 7062-814-2100 1

& 9 54531612100 HALTEBLECH £ ENTLOFTUNGSSCHL. RETAINING PLATE FOR BLEFDER )

195;@ | 10 545.31.607.035 EEFRLAUFDOSE GR35 KEIHIN IDLE JET 35 KEIMIN X

} = L a4 10 545.31.607.028 LEFRLAUFDUSE GR.I8 KEIMIN IDLE JET 38 KEIHIN X

; o 2 10 545.31.607.040 LEERLAUFDUSE GR.40 KEHIN DLE JET 40 KEIHIN X

| 31§ 1 10 545.31.607.042 LEERLALIFDOSE GR.42 KEIHIN IDLE JET 42 KEIHIN X
143 i ~34 10 545.31.607.045 LEERLAUFDUSE GRS KEIHIN IDLE JET 45 KEIMIN 1

72 flaa 8.0 10 545.31.607.048 LEERLAUFDUSE GR.48 KEIHIN IDLE JET 48 KEIHIN X

1 221 498 - 10 545.31.607.050 LEERLAUFDOSE GR.50 KEIHIN DLE JET 50 KEIHIN X
. 4 |] | 10 545.31.607.062 LEEREALIFDOSE GR.52 KEIHIN IDLE JET 52 KEWHIN X

2 |J i_@is P25 10 545.31.807.055 LEERLALIFDUSE GR.55 KEIHIM IDLE JET 55 KEIHIN 4

e (| P 10 54531607058  LEERLAUFDUSE GR58 KEHIN (OLE JET 58 KEWHIN X

R el ,-;:5’" E 10 545.31.607.060 LEERLAUFDUSE GRED KEIHIN IDLE JET 60 KEIHIN X

g P 10 545.31.607.062 LEERLALUFDUISE GRE2 KEIHIN IDLE JET 62 KEIHIN X

10 545.37.607.065 LEERLALFDESE GR.ES KEIHIN IDLE JET 65 KEIMIN X

10 545.31.607.070 LEERLAUFDUOSE GR.70 KEIHIN IDLE JET 70 KEIHIN b

10 545.31.607.075 LEERLALFDOSE GR.75 KEIHIN IDLE JET 75 KEIHIN ¥

0 545.31.607.080 LEERLALIFDUSE GR.BD KEIHIN IDLE JET 80 KEIHIN X

11 545.31.636.851 DUSEMMADEL M 85 A KEIMIN JET WEEDLE N 85 A KETHIN X

11 545.31.636.852 DUSENNADEL M 85 B KEIHIN JET NEEDLE N 85 8 KEIHIN X

11 545.31.636.853 DUSENNADEL N 85 C KEIHIN JET NEEDLE N 85 € KEIHIN 1

11 545.31.636.854 DUSENMADEL N 85 D KEIHIN JET NEEDLE N 85 D KEIHIN ®

1 546.31.636.855 DUSENNADEL N 85 E KEIHIN JET NEEDLE N 85 F KEIHIN X

11 545.31.636.004 DUSENNADEL NOZ D KEIHIN JET NEEDLE NOZ Dy KEIHIN X

11 545.31.636,005 DOSENMADEL NOZ E KEIHIN JET NEEDLE NOZ E KEHIN %

11 545.31.636.006 DOSENMADEL NOZ 7 EEIHIN IET NEEDLE NOZ F KETHIN 'y

11 545.31.636.007 DOSENNADEL NOZ G KEIHIN [ET NEEDLE NOZ € KENHIN 1

11 54531636008 DSENMADEL MOZ H KEIHIN JET NEEDLE NOZ H KEIHIN 1

11 545.31.636.009 DUSENMADEL NOT | KEIHIN JET NEEDLE NOZ | KEIHIN X

k| R45 31634168 COSEMBADEL R 1468 | KEIHIN JET NEEDLE R 1468 ) KEIHIN x

11 54531634171 DOSENMADEL R 1471 § KEIHIN JET NEEDLE R 1471 J KEIHIN X

11 54531634172 DOSENNADEL B 1472 J KEIHIN JET NEEDLE R 1472 1 KEIHIN 1

* = MEUTEI 7 MEW BART ¥ = MACEH BEDARF 7 AS REQLUERED



K

CARBURETOR KEIHIN PWK 38 250/300/380 '99

199-546.31.0 VERGASER KEIHIN PWK 38
FIG  TELNR/PARTMR  BEZEICHNUNG DESCRIPTION aTy
‘. ACHTUNG 11 12 54531629000 KLEMPMFEDER CLIP FOR .!'ET MEEDLE 1
ot i Einbia des. Vislbasars: Bedising kontrolierern. 12 546.31.235.006 GASSCHIEBER 6 THROTTLE VALVE 6 1
CAUTION ! 14 54631232000 MIPPEL NIPPLE T107-804-2001 1
Before mounting the carburetor, check the jatting. 15 546.31.227.000 VERGASERDECKEL CARBURETOR COVER 1
i . ; 16 545.31.628.000 GUMMIDICHTRING 40X4631 RUBBER SEAL RING 40X46X1 1
15 ?2? 17 545.31.617.000 STELLSCHRALISE ADJUSTMENT SCREW 1
1E|;k:~—_j e @08 18 545.31.675.000 FEDER FUR STELLSCHRAUBE SERING FOR ADJUSTMENT SCREW 1
E % i ] 19 54634220000 SCHIESERFEDER SLICHNG SPRING
195 20 545.31.621.000 KLAMMER CLAMP 1
I = .38 1% 006 040133 S BUNDSCHRALBE M 4X13  SW=€  HH COLLAR SCREW M 4XT3  WS=6 4
= o 22 3M0.07.007.001 PVC-SCHLAUCH 5 X 8 MM PVC-HOSE 5 X B MM 1,92
e 1% 23 520.31.137.001 PVC-SCHLAUCH 3 X 6 MM PVC-HOSE 3 X 6 MM 0,39
e, o4 24 545.31,608.000 STIFT 2,5%25 STUD 2,5%25 i
22\\ : 22 A 33 25 545.31.696.000 KLAMMER & MM CLAMP & M X
{ 11} ' 26 545.31.623.150 MAUPTDUOSE GR.150 KEN-IN ARAIN JET 150 KEIIN X
2% ;_l | i 26 F45.31.623.158 HAUPTDOSE GR.158 KEIMIN MAIN JET 158 KENHIN X
26 545318231860 HALUPTDUSE GR. 180 KEMHIN MAIN JET 1o KENHIN x
: 76 54531623165 HAUPTDOSE GR 165 KEIHIN AAIN JET 165 KEIHIN X
26 54531623170 HAUPTDOSE GR.170 KEIHIN AMAIN JET 170 KEIHIN X
: 26 54531623172 HAUSTDOSE GR.172 KEIHIN MAIN JET 172 KEIHIN X
i 26 54531623175 HAUPTDISE GR.175 KEIHIN AEAIN JET T75 KEIHIN 1
26 545.31.623.178 HAUPTDUSE GR.17E KEIHIN AEAIN JET 178 KEIHIN X
26 545.31.623.180 HAUPTDOSE GR.1B0 KEIHIN ARAIN JET T80 KEIHIN X
26 545.31.623.182 HALUPTDUSE GR.182 KEIHIM AAIN JET 182 KEIHIN x
26 545.31.623.185 HAUPTDOSE GR.185S KEIHIN AAIN JET 185 KEIHIN X
26 545.31.633.188 HAUPTLISE GR.IEE KEIHIN ARAIN JET 180 KEIHIN X
26 54531623150 HALSTOUSE GRS KEIHIN AN JET T KEIHIN X
26 545.31.623.195 HAUSTDUSE GR.195 KEIHIM ARAIN JET 195 KEIHIN X
27 545.31.625.000 STELLSCHRALIBE MEX0,75 ADIUSTAMENT SCREW MEX0,75 1
2B 52031 126,000 SK.MUTTER AMEXD, TS DIWN0439 HEXAGON NUT MEX0. 75 DINQG3D 1
29 546.31.219.100 STELLSCHRAUBE M5 ADUUSTARENT SCREW A5 1
0 546.31.118.000 FEDER SPRING i
I 545.31.231.000 FEDERTASSE SPRING CAFP 1
37 503.31.009.034 SCHIEBERANSCHLAG L=21MM SLIDE STOP L=3TRAM X
33 503.31.029.036 SCHIEBERANSCHLAG L=35MM SLIDE STOP L=36MM X
__ _ 34 0770 060018 O-RING  6,00%1,78 O-RING  6,00%1,78 X
98-546.31.0 * = MEUTEIL / NEW PART ¥ = NACH BEDARF / AS REQUIRED

-I 3

F8




ZUNDANLAGE KOKUSAN

IGNITION SYSTEM KOKUSAN

250/300/380 99

HG

Rad P et

10

12
14

5K /2K

T
. GOTE 238
\ &
\ oy O
&/ / 2
N @ﬁ
ST ENG, MXG USA / 2K-2
98-546.39.0

TEILNR/PARTNR
547.39.005.000
547.39.005.144
547 39.004 000

547.39.004.100

546.31.004 300
0015 050163
546,39.031 200

547.39.031.200

503.39.006.000
547.11.034.000

543 31,092.410
545,.21.010.000
Q70 150040
0015 060163
0014 080203
G014 080103

* = NELUTEIL / MEW PART

BEZEICHNUNG

ROTOR KOKUSAN 251 a7
ROTOR KOKUSAN 2K-2 KPL, 97
STATOR KOKUSAN 2H-1 a7
2507380 5X

STATOR KOKUSAN 2K-2 ‘97
2504300/380 MXCEXC LSA
GUMMIDURCHFUHRUNG
SK.BUNDSCHRALUBE M 5X16  5W=8
DIGITALBOX KORUSAN 250 39

280 5X ELUSA, 250 NOIC/EXT USA

DIGITALBOX KOKUSAN 300/380 98
300/380 SX/MXC/EXC USA, 5X EU
ZUNDSPULE KOKUSAN 125-380 '98
SPANNUNGSREGLER KOKU. EXC USA
250/300/380 EXC USA
ZONDKERZE NGK BRBECM
KERZENSTECKER LBOSEMH
O-RING 15,00%4,00 NBR 70
SK.BUNDSCHRAUBE M 6X16
SK_ BUNDSCHRAUBE M 6X20
SK BUNDSCHRAUBE M 6X10

NGK

SW=8
SW=E
SW=g

DESCRIPTION

FLYWHEEL KOKUSAN 2K-1 97
FLYWHEEL KOKUSAN 2K-2 CPL. 97
STATOR KOKUSAN 2K-1 Er
250/380 5X

STATOR KOKUSAN 2K-2 97
250/300/380 MXCEXC USA
RUBBER PASSAGE

HH COLLAR SCREW M 5X76  W5=8
DIGITAL BOX KOKUSAN 250 ‘95

250 §X EUUSA, 250 MXC/EXC USA

DIGITAL BOX KOKUSAN 300/380'98
J00/380 SXMXC/EXC USA, 5X EU
FONITION COIL KOKU. 125-380°98
VOLTAGE REGULATOR KOKLISAN EXC
25043007380 EXC USA
SPARK PLUG NGK BREECM
SPARK PLUG CAP LBOSEMH
O-RING  75,00X4,00 NBR 70
HH COLLAR SCREW M 5X16
HH COLLAR SCREW M 820
HH COLLAR SCREW M sX10

NGK

WS=8
Wi=8
We=g8

X = MACH BEDARF / AS REQLIRED

Qry

L & T L B

13 g




K

ZUNDANLAGE SEM

IGNITION SYSTEM SEM

250/300/380 '29

[rererrrree

96-546.39.2

=

FIG

WO 0 wy R Ry e

10
12

&2
3

93

TEILNR/PARTNR
546.31.602. 300
546.31.602.351
546.37 004, 300
0912 050303
0125 050003
0015 050123
0125 (0003
DF70 150040
545.31.010.000
546.31.606.100
0015 o453
0125 Ch0G03
502 35033 300
543 31023410

m MEUTEIL £ NEW PART

BEZEICHNUNG

ZUNDANLAGE K17 XPL. ‘92
STATOR LOSE 19*
GUMMIDURCHEUHRUNG

IS SCHRALISE DiMOST2-M 5X30
LINTERLEGSCHEIBE DIMD125-A 5,0
SKBUNDSCHRALUBE M 5X12  SW=B
LIMTERLEGSCHEIBE DIMG:25-A 5.0
C=RIMG 15,0004 00 NER 70
KERZENSTECKER LBOSEME MK
FUNDMODUE Ta 14-07
SEBUNDSCHRALUBE M BX45  SW=B
LINTERLEGSCHEIBE DINDT25-A 6,4
ELIP5-MLITTERMNHALTER A KP4
ZUNDKERZE NGY BREECM

DESCRIPTION

FONITION K17 CPL w0
STATOR LOOSE 737

RUBEBER PASIALE

AH SCREW DINGET2-R 5X30
WASHER DINGI25-4 5,0

HH COLLAR SCREW M 5XT1F  Wh=8
WASHER DING125-A 5,0

O-RING 15,00X4,00 NBR 70

SPARK PLUG CAP LEOSEME  NOK
IGNITION MODBUL TA 14-0F

FiH COLLAR SCREW M X455 WE=R
WASHER DINDT 25-A 6,4

SMNARNUT HOLDER MG KP142
SPARK PLLIG NOK BREECH

X o= MACH SEQARF ¢ AS RECUIRED

O
2

=% kg B R = = = LA R RA) Bl = =1 -




KUPPLUNG CLUTCH 250/300/380 '99

FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION ary

1 546.32.0013272 KUPPLUNGSKORE 72-Z M.PRIM.25-Z QUTER CLUTCH HUEB 72T PRIM. 25T 1
2504300 CC 250/300 CC
1 546.32.001.372 KUPPLUNGSKORE 72-2 M.PRIM.26-Z QUTER CLUTCH HUB 72T PRIM. 26T 1
380 CC 380 CC

5 503.32.070.000 INNENRING MIT BUND INNER RING WITH COLLAR 1

6 56532.095 000 MADELKRANT K 26X30X2E HWKSE NEEDLE BEARING K26X30X222W.KSE 1
1 581.32.028.000 HALTEBLECH RETAINING PLATE 1
11 581.32.026.000 DAMPFERELEMENT DAMPING ELEMENT B
12 546.32.001.200 KUPPLUNGSKORE LOSE OUTER CLUTCH HUB LOQOSE 1
13 0733 060150 KUPPLUMGSNIET DIN7338- 6X15 CLUTCH RIVET DINV338- 6X15 8
20 546.32.012.000 STAHLLAMELLE 1.2 MM STEEL CHAK 1,2 MM B
21 54632011300 BELACLAMMELLE 2.7 MM b LINING DISK 2,7 MM 96 9
25 575.32013.000 STUTZSCHEIRE 22, 2X35X3 GEHART. SUPPORTWASHER 22,2X35X3 HARDE. 1
26 56532.018.000 SCHERLINCABLECH LOCK WASHER 1
27 0936 181505 SCMUTTER DINOSI6-M18X1.5 RE, HEXAGON NUT DINCO36-M18X1.5 R 1
30 546.32.002.200 MITNEHMER INNER CLUTCH HUE 1
3 546.32.003.000 DRUCKKAPPE 250-380 98 PRESSURE CAP 250-380 98 1
32 54632080000 RUPFLUNGSFEDER 25443 B5W CLUTCH 5PRING 2,547 8,5W 6
33 581.32.081.000 FEDERTELLER 6.2 X 20 X 3.2 SPRING RETAINER 6,2 X 20 X 3,2 6
34 0015 0eD163 SE.BUNDSCHRAURE M eX16  SWs=E - HH COLLAR SCREW M 6X16  W5=8 6
36 B0332.054.091 DRUCKPMLZ 125-380 ‘58 PRESSURE PIECE 125-380 '38 1
38 54637097 200 AXIALLAGER AXK 1226 AXIAL NEEDLE BEARING 1226 AXK 1
39 54637098200 AXIALSTHEIBE AST226 12x26X1 AXIAL WASHER AST226 12X26X7 1
39 546.37.098.300 AXIALSCHEIBE 12,5525.8X1.5 AKIAL WASHER 12, 5X25 8X1,5 X
40 0993 012000 SPRENGRIMG DINT993-RW12 CIRCLIP DHNFIG3A-RWIZ 1
43" 547.32.054.000 DRUCKSTANGE 199 8MM 250-380'99 PUSH ROD [=199 BMM 250-380 99 1
61% 54732061044 NEHMERZYLINDER KFL. 250-380°9% CYLINDER CPL 250-380 99 1
eA" 5432064000 ENTLOFTUNGSCHR. MIT KAPPE BLEEDER SCREW WITH CAP 1
6s* 0770 300015 O-RiveG 30,00X1.50 NBR 70 O-RING 30.00X1,50 1
69* 0770 0210 Q-RING 23,52X1,78 C-RING 23.52X1,78 1
At 503,.29.050.000 ENTLUFT.SPRITZE HYDR. KUPPLUNG YENT INJEKTIHON HYDR, CLUTCH 1

* = NELITHIL # NEW PART

¥ = HALCH BEDARF f A% REQLIRED

L ....T'l




98-546.33.0

® = MEUFTEIL # NEVY PART

¥ = MACH SEDARF 7 AS RECRIRED

m 99-546.33.0 KICKSTARTER KICKSTARTER 250/300/380 ‘99
FIG  TEILMR/PARTNR  BEZEICHNUNG DESCRIPTION Qarty
1 546.10.052.000 KETTENRADSCHRAUBE- 15K M BX20 SPROCKET SCREW-AMH M EX20 i

2 546.33.037.000 FASSONSCHEIBE 8 MM WASHER D=8MM 1

1 54633036344 KICKSTARTER KPL. 2504Vt 92 KICKSTARTER CPL. 25050 92 i

5 00615060163 SK.BUNDSCHRAUBE M 6X16  SW=8 HH COLLAR SCREW M eX16  Wi=g 1

7o 546.33.074,000 FEDERLASCHE SPRING HANGER 1
10 546.33.038.000 DISTANZBUICHSE SPACER BUSHING ZINC PLATED f
11 0760 193070 WELLENDICHTRING 19X30%7 B SHAFT SEAL RING T9X30X78 1
12 546.33.025.000 KICKSTARTERFEDIR KICKSTARTER SPRING 1
13 546.33.0:6.000 MITNEHMERNABE DRIVING HUB 1
4% 54733051024 STARTERRAD 34- 250-380 99 KICKSTART.GEAR 34-Z 250-380°99 1
'S 565.33.098.000 NADELKRANZK 22 X 26 K13 H NEEDLE BEARING K 22 X 26 X 12H 1
16 546.33.024.200 STARTERZWISCHENRAD 24 7 KICKSTINTERMEDIATE GEAR 24 T 1

1 546.33.000_000 ANLAUFSCHEIBE 17 225Xt STOP DISK 17, 2524 X7 1
18 0471 170010 SICHERLINGSRING DINO471-17X1 CIRCLIP DINGS71-17X1 1
20 54633021200 KICKSTARTERWELLE KICKSTARTER SHAFT 1
021 A0 061480 NADELRDELE DINGA02 NEE 6X14.8 NEEDLE ROLLER DINS402 6X14,8 1
41 . 546.33.023.200 SPERRKLINKE LOCKING PAWL 1
42 54633.028.200 KLINKEMFEDER RATCHET SPRING 1
3% 0991 060166 SENKSCHR. DINTG91-M &X16 10.9 FLAT HEAD SCR, DINF397-M 6X16 4
24" 547.33.062.000 AUSROCKBLECH SMM 99 RELEASE PLATE 6Mf 29 i
25 (988 172405 PASSCHERE DINDOEE-17X24X0,5 SHIA WASHER DINOIBE-TTX24X0.5 L

—
L9




rKibsq i GETRIEBE | TRANSMISSION | 250/300/380 ‘99
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION aTy
1% B547.33.001.000 ANTRIEBSWELLE 15-2 g MAIN SHAFT 15-T b 1
4 54633 010,000 FESTRAD 2.G 17-Z 5X 250 441" ZND GEAR MAINSHAFT 17-T 447" 1
250 56T 250 SXIMXC
2 B33 110000 FESTRAD 2.G 1B-1 5X/G5 4467 2HD GEAR MAINSHAFT 18-T 448" i
ACHTUNG | 250-380 EXC/EGS, 380 8X 200/380 MXC
Bei Besteilu ng von Getrieberddern, Markierun g heachtern. 3 546 33.006.300 SCHIEBERAD 3G 19.7 SX 462" IRD GEAR MAINSHAFT 19-T 462~ 1
250/380 SX, 250/300/380 MNC 250/380 5X, 25073001380 MXC
CAUTION | 3 B46.33.106,300 SCHIEBERAD 3.G19-Z G5 467" 3RD GEAR MAINSHAFT 19-T 467" 1
Whe der ¢ ST heck mark 250-380 EXC FGS 250-380 EXCEGS
M YOU OFGEF Transmission. gears, CheCx marking.
y & & 4 545 33008000 LOSHAD 4.6 21-2 5x 480" 4TH GEAR MAINSHAFT 21-T 480" 1
2507380 85X, 250/300/380 MMC 2500380 5X, 250/ 300/ 380 MXC
4 56 33.108.000 LOSRAD 4.C 21-2 G5 485" 4TH GEAR MARNSHAFT 27-T _485"° 1
250-380 EXCEGS 250-380 EXC EGS
§ 546,33 .004.000 LOSRAD 5.G 23-Z 5X 500" STH GEAR MAINSHAFT 23-T 500" 1
2500380 5X, I50/300/380 MXC 2504380 58X, 250/3004 380 MXC
B B4R 33104000 LOSRAD 5.C 23-Z G5 505" STH GEAR MAINSHAFT 23-T 505 1
250-380 EXC ECS 250-380 EXC ECE
10 da25 201029 RILLENKLUGELLAGER 201029 C4 BALL BEARING 207025 (4 1
11 565.33.099.000 MADELERAMNT K22X26X13 GETEILY MEEDLE BEAR. K22X2eX13 DIVIDED 2
12 546.33.018.000 AMNUALFSCHEIBE 22 4335 7X3251 5 STOR DISK 22 5K25 7X33X1.5 2
13 520.33.096.000 SICH RING DINO4T-26X1 645D LOCK RING DINO471-25X1,6450 1
3 54633096000 AXIALSICHERLING 35X1 64 AXIAL-CIRCLIP 25X7, 64 1
T4 546.33.015.000 ANLAUFSCHEIBE 20,2X33X1,5 STOP DISK 20,2X33X1,5 1
15 0625 06900 RILLENELUGELLAGER &7504 (3 BALL BEARING 673 (3 1

99-546.33.1

* = NEUTEI £ NEW PART

K= palH BEDARF / AL REQUIRED




m 98:546.33.7 GETRIEBE 1| TRANSMISSION If 250/300/380 *99
FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTy
1 546.33.005.000 LOSRAD 1.6 29.7 S¥/GS | 430 15T GEAR COUNTERSH. 29T _430° 1
2 546.33.013.000 LOSRAD 2.G 27-2 SX 250 450" ZND GEAR COUNTERSH.27-T 450" 1
250 SHIMKC 250 SXIMNC
7 546.33.113.000 LOSRAD 2.6 26-2 455" ZND GEAR COUNTERSH 26-T 455* 1
ACHTUNG ! 250-380 EXC/EGS, 380 SX 300/ 380 MXT
Bei Bestellung von Getrieberddern, Markierung beachten. 3 546.33.000.000 LOSRAD 3.G 25.7 SX 250 ,470° IRD GEAR COUNTERSH, 25-T ,470% 1
350 SHANAC 250 SN
CAUTION ! 3 545.33.009.100 LOSRAD 3.6 24-7 5X 472" IRD GEAR COUNTERSH.24 T 472* 1
Whes o ki g i ' 380 5, 3007380 MXC 380 SX, 300/380 MXC
ou order transmission gears, check marking.
Y & 5 3 546.33.105.000 LOSRAD 3.G 22-2 G§ 475" IRD GEAR COUNTERSH.22-T 475" 1
250-380 EXC,EGS 250-380 EXC,EGS
4 546.33.011.000 SCHIERERAD 4.G 23-2 SX _430" ATH GEAR COUNTERSH,23-T ,490* 1
250/380 5K, 250/300/380 MXC I50/380 SX, 250/200/380 MXC
4 546.33111.000 SCHIEBERAD 4.6 20-7 GS _485 ATH GEAR COUNTERSH.20-T L 495° 1
2501380 EXC EGS 250-380 EXC,EGS
5 546.33.007.300 SCHIEBERAD 5. 21-Z 5X 512" STH GEAR COUNTERSH.21-T 512 1
504380 SX, 250/300/380 MXC 2504380 §X, 250/300/380 MXC
5 546.33.107.300 SCHIEBERAD 5.0 18-Z GS 517" STH GEAR COUNTERSH.18.T 517 1
250-380 EXC ECS 250380 EXC EGS
& 546.33.003.400 ABTRIEBSWELLE 23 COUNTER SHAFT 93 1
10 0626 062031 RILLENKUGELLAGER 6203 TNS.C3 BALL BEARING 6203 TN9.C3 1
11 546.33.018.000 ANLAUFSCHEIBE 17,2X34X1,5 STOP DISK 17, 2X34X1,5 1
12 5$65.33.099.000 MADELKRANZ K22X26X13 GETEILT NEEDLE BEAR. K22X26X13 DIVIDED 1
13 546.33.017.000 ANLAUFSCHEIRE 22 2X33%1,5 STOP DISK 22,2%33X1,5 1
14 520.33.096.000 SICH RING DINO471-25%1 6450 LOCK RING DIND471-25X1,645D 1
(4 546.33.196.000 AXIALSICHERUNG 25%2.0 AXIAL CIRCLIP 25X2,0 1
15 546.33.020.400 ANLAUFSCHEIBE 26X40X1,5 STOP DISK 26X40X1.5 1
05 546.33.020.000 ANLAUFSCHEIBE 25, 7X40%1.5 STOP DISK 25, 2X40X1,5 1
16 546.33.019.000 ANLAUFSCHEIBE 28, 2%40K1.5 STOP DISK 28,2%42X1,5 1
17 546.33.098000 WADELKRANZ K ZEXIIN13 PV NEEDLE BEARING K 28X33X13 FV 1
18 0625 613742 RILLENKUGELLAGER 613742 C4 BALL BEARING 613742 €4 1
19 (760 324271 WELLENDICHTRING 32X42%7 BSL SHAFT SEAL RING 32X42X7 B5L 1
200 0770 250020 O-RING 25,00%2,00 NER 70 O-RING 25,00%2,00 N8R 70 i
21 54633.014.100 DHSTANZAOCHSE 12MM SPACER BUSHING 12 MM 1
30 500,33.029.013 KETTENRAD 13-7 SPROCKET 13-T i
30 50033029014 KETTENRAD 14-7 SPROCKET 14-T 1
30 500.33029.015 KETTEMRAD 15.7 SPROCKET 15-T 1

99-546.33.2]

" = WEUTEIL / HEW PART

X ow NACH BEDARF f AS RECLHRED




SCHALTUNG

SHIFTING MECHANISM

TEILMR/PARTNR

BEZEICHNUNG

DESCRIPTION

250/300/380 '99

546,34.073.300 ARRETIERHESELFEDER 96 LOCKING LEVER SPRING D=2,3MM96 1

S46.34.052 300 HOLSE FUR ARRETIERHEBEL SLEEVE FOR LOCKING LEVER 1

2 546.34.024.144 ARRETIERHEBEL KPL. ‘96 [ OCKING LEVER CPL 96 1

1 0021 050003 SCHEIRE DINS021-A 5,3 WASHER DINSO21-A 5,3 1

% 4 0015 050202 SKBUNDSCHRAUBE M 5XI0 SWeB  HH COLLAR SCREW M 5X30  Wi=8 1

r"fv 20 5 547.34.002.000 SCHALTGABEL 1./3.GANG+2.6. ‘89 SHIFTING FORK 1./3.GEAR+2.'99 2

b 99 6 54734 .019.000 SCHALTSCHIENE 75.8MM ANTR. ‘90 SHIETING RAIL 75 808M MAINS, 99 1

%) 45‘23 7* 580.38.003.200 DRUCKFEDER 0,2MM PRESSURE SPRING G, 9MA 4

2144% @ 24 10 0912 080303 ISK SCHRALIBE DINC212-M 6X30 AH SCREW DINGST2-M éX30 4

oot 2 b 5 2 11 546.34.013.044 WALZENMITNEMMER KPLMIT NADELN  DRIVER £ SHIFT ROLLER W.NEEDLE 1

463 28 ‘@ 26 12 54634.015.000 WALZENARRETIERUNG LOCKING ROLLER 1

@2, @ &> 13 54734012000 SCHALTWALZE 250-380 '99 SHIFY ROLLER 250-380 99 1

j @ Ly 3 14 D625 618050 RILLENKUGELLAGER 61805 C3 BALL BEARING 67805 C3 2

01 1 [ ) 32 a5 54635049000 HALTEBLECH RETAINING PLATE y

2 54—9556, /7785 @ 0 16. 0912 060083 ISK, SCHRALUBE DINCR12-M 6X & AH SCREW DING972-M 6X & ,

2 |57,58; | 1 3?’?? 170 547.34,020.000 SCHALTSCHIENE 96.8MM ABTR, ‘99 SHIETING RAN 96, 8MM COUNT 99 1

Voyy y & fs 18 547.34,001.000 SCHALTGABEL 4./5.GANG ‘99 SHIFTING FORK 4./5.GANG "9 1
' : R T ey = 19" 603.34.018.100 SCHALTROLLE 6X8X5,2 ‘58 SHIFTING ROLLER 6X8X5.2 98

SHIFTING SHAFT CPL
SLICHNG PLATE

SPANNER SPRING O BMAL
SPRING GINDE

SCHALTWELLE

GLESTBLECH

aFANNFEDER O 854
FEDERFUHRLIMNG
RUCKHOLEEDER 2, 2MM ]

546,34.005.044
21 546.33.008.000
5653403300
546 34, 020.000

N I ]

7,
-l
'm*"'-:l?“u.-__
AR F ﬂ
SA
Ly ;o4
¥ -9
¥
ard
[i'=]
B P B
a— L R 5 |

; 13 546,34 014,400 RETURN SPRING 2,20M 95
5 B4E34.050.000 ANLAUFSCHEIBE 14X30%7 STOP DNSK T4X30XT ;
62 M 26 546.32.095.000 NADELHOLSE HK 1412 14,6X20%12 NEEDLE BEAR MK 1412 14,6X20%12 2
™ % 18 27 0760 142460 WELLENDICHTRING 14X24%6 8 SHAFT SEAL RING 14X24%6 8 1
1a 31 502.32,050.000 STAMLSCHEIRE 6X17X3 STEEL WASHER GX17%3 1
32 502.33.041.000 NORDLOCK SCHEIBEN M6 (PAAR) PAIR OF WASHERS A6 NORDLOCK :
13 0933 060165 5K SCHRALBE DINGOI3-M 6X16 HIH SCREW DIND933-M 6X16 1
54 546.34.031.064 SCHALTHEBEL KPL. 2-TAKT SHIET LEVER CPE 2-STROKE :
56  546.34.032.100 SCHALTHEBELFEDER 250 SHIFTING LEVER SPRING 250 1
57 546.34.031.050 BOLZEN 6325 FUR SCHALTHEBEL BOLT 6X25 FOR SHIFT LEVER 1
58 546.34.131.000 AUFTRITT FUR SCHALTHEBEL 250 STER PLATE FOR SHIFT LEVER 1

" = NELITEIL £ NEW PART w = NaCH BEARF 7 A% RECHIRED

.............




99-546.35.1

KUHLSYSTEM SX,MXC,EXC

COOLING SYSTEM SX.MXC EXC 250/300/380 99

FIG

EANT:

izt

TEILNR/PARTNR

£03.35,007.000
580.35.016.000
547 .35.008.000
546.35.034.200
546.35.134 200
503.35.033.000

503.35.026.000
1000 020,000
547.35.027 (0

550.07.016.007
440.11.076.200
203.03.085.000
547.35.025.000

1009 052,000
0021 0E0003
0015 0e01 23
546.35.013. 144
0770 320020
546.35.017.000
0016 040183

*w MELTEIL £ MEW PART

BEZEICHNUNG

KUHLER LINKS NATUR (45286) ‘98
KOHLERVERSCHLLISS KLEIM 1.4 BAR
KUHLER RECHTS MATUR {45287)°98
KOHLERSCHUTZ LINKS FARBLOS 95
KUHLERSCHUTZ RECHTS FARBLOS'GS
ABDECKUNG FKUHLER LI SCHWARZ
FUR WINTERBETRIER
KEHLERSCHLALCH KPL. 125-380r98
SCHEALUCHKLEMME GEMI 16/27
FORMSCHLAUCH 18X25 250-380°98
WASSERPUMPE - KOMLER
SCHLALICH TX10 PER METER
KABELBAND 200MA

WINKELSTUCK ‘o7
FORMSCHLAUCH 18X25 250-380'98
KMLER - KUHLER

KABELTULLE D=120400

SCHEIBE DINS021-A 6.4

SK BUNDSCHRALIBE M GX12  SWaB
THERMOSTATGEH. KPL 55GRAD 98
O-RING 32,002,060

THERMOSTAT 55 GRAD 94
KLUMSTSTOFFSCHR, KBAOM1E Wh1412

DESCRIPTION

RADIATOR LS NATURE (45286198
RADIATOR CaP Stall 1.4 BAR
RADIATOR R/S NATURE (45287198
RADIATOR PROTECT. L/§ WHITESS
RADIATOR PROTECT. RAS WHITE™DS
COVER FOR RADJATOR L/S BLACK
FOR WINTER OPERATION
RADIATOR HOSE CPL. 125-380°98
HOSE CLAMP GEMI 16527
RADIATOR HOSE 18X25 250- 38098
WATER PURME - RADIATOR

PYC-HOSE FXTO PER METER

CABLE TIE 200MM

ANGEL PIECE ‘arF
RADIATOR HOSE 18X25 260-380'98
RADIATOR - RADIATOR

RUBRER SLEEVE D=1284M

WASHER DINSD2T-A &4

HH COLLAR SCREW M 6X12  Ws=B
THERMOSTATCASE CPL. S5DEG. 98
O-RING  32,0052.00

THERMOSTAT 85 DEGREES 94
PLASTIC SCREV KB4OXTE WNT412

oo MACH BEDARE /A% REQUIRED

2

L S |

Fod = Lw ds




 FAHRGESTELL

i o _ e ART. NR. 3.204.56
e _ : . _ s : S 2 08 g




TELEGABEL WHITE POWER

FRONT FORK WP

250/300/380 99

99-546.01.0

FIG

-

-

36 .
oky "

o I W -
o
|" .!1'.__ I.
|
WO w4 O kA

aueD -
= 37
12 ~ 1

.33 | 38
- 528 ' 40
.Q;{ | 454 42
\ .. #99 52 43
P ’_h.y.s@«--- = a4

- ?-."H-
...___.-' - '_-\..w.—._-}‘. EU
32 ® 52
54°
hh
o9

TEILNR/PARTNR
0918.T768L5
0918.T769L5

{918.T768R5
(918 T769R5

503,04 .070.000
0015 050203

0985 050003

0015 GR0253

0015 050163
503.01.092.000
0300093 .0
546,01, 250.000/30
546.01,390.000/30
503.04.090.250
503.08.093.000
A03.01.032.014
501.01.033.100
503.01.034.014
503.01.089.000

546,01 038000
G6:4.01.043.000
Sid (1044 000
542.01.081.000
542.01.086.000
546.01.184.000
546.01.084.100
0015 080403

D015 080303

502.01.037.000
0934 080003

542.12.035.000

BEZEICHNUNG
GABELBEIN LINKS 250/380 5X ‘99
GABELBEIN LINKS 250-380 EXC'99
250/300/ 380 MXC EXC EGS
GABELBEIN RECHTS 250/380 5X9%
GABELBEIN RECHTS 250-380EXC 99
2507300380 MXC EXC EGS
TACHOWELLENFOHRUNG D=50MM 97
SK_BUNDSCHRAUBE M 5xX20 5SWe=8
SEAMUTTER DINOSES-M 3
SK BUNDSCHRAUBE M BX25 SwW=10
SE BUNDSCHRAUBE M 5X16  SW=E
CARELSCHUTZ LINKS SCHWARZE 97
GABELSCHUTZ RECHTS SCHWARZ 97
CABELSCHUTZRLINKS SCHWARZ'9F
GABELSCHUTZFRECHTS SCHWARZ'S?
HALTESCHELLE SCHUTZEUMRUNG 98
AUFKLEBER WF EXTREME"
GABELBRLUNT.EPL. X=14MM/D=50MM

GABELSCHAFTROHR 91
CABELBRUCKE OBEN X=14MM/D=50MM
DISTANZBLCHSE 6X10K5 SKMXC
250,380 SX, 250/300/380 MXC
LEMKERKLEMMBRUCKE 95

5K SCHRALUBE M20X1,5

SCHEIBE 21X38X3

KEGELROLLENLAGER SKF 331274
SCHUTIRING
STEUERKCOPFABDICHTUNG OBEN
O-RINGTRAGER M. DICHTLIPPE '91
SK_BUNDSCHRAUBE M BX40  SW=10
SK.BUNDSCHRALBE M BX30 SW=10
ANSCHLAGSCHRALUBE MAEXZT SW=13
SKMLITTER DIND934-M 8
RIMNGSCHLUSSEL SW=32

* = MEUTEIL / NEW PART

DESCRIPTION Qry
FORK LEG L/5 250/380 5X '99 1
FORK LEG L/5 250-380 EXC 99 1
250300/ 380 MXCEXC, ECS

FORK LEG R/S 250/380 §X '99 1
FORK LEG R/S 250-380 EXC ‘99
250/300/380 MXC, EXC,EGS
SPEEDOM.CABLE GUIDE D=50MM 97
HH COLLAR SCREW M 5X20  WS=8
SELF LOCKING NUT DINGSSS-M 5

HH COLLAR SCREW M 8X25 W5=10

HH COLLAR SCREW M 5X16  WS=8
FORK PROTECTOR L/S BLACK '97

FORK PROTECTOR R/S BLACK 97
FORK PROTECTION GUIDE L/S '97

FORK PROTECTION GUIDE R/S '97
CLAMP PROTECTOR GUIDE 98
DECAL , WP EXTREME®

BOTTOM TRIPLE CLAMPT4MM/D=50MM
FORK TUBE (=244 a1

TOP TRIPLE CLAMP X=14MM/D=50/MM

SPACER BUSHING 6X10X5 SXMXC
250/ 380 5X, 250/300/380 MXL

[ R T - I e e A A i N

HANDLEBAR CLAMPF 35 2
HH SCREW M2(0X1,5 1
WASHER 21X38X3 1
TAPERED ROLL. BEAR, SKF 331274 d
STEERING HEAD COVER 1
STEARING HEAD GASKET TOP 1
O-RING SUPPORT W. SEALING LIP 1
HH COLLAR SCREW M BX40 WS=10 1
HH COLLAR SCREW M 8X30 Wi=10 14
SPECIAL SCREW MBX21 W5=13 2
HEXAGON NUT DINGS34-M & 2

Wi=32

-

RING WRENCH

M= MACH BEDARF 5 a% REQUIRED




K

GABELBEINE WHITE POWER

FORK LEGS WP

250/300/380 99

99-503.01.1)
TUGSTUFE RECHTS DRUCKSTUFE LINKS FIG  TEILNR/PARTMR  BEZEICHNUNG DESCRIPTION _ Ty
REBOUMD DAMPING RIGHT COMPRESS DAMPING LEFT 1 583.01.408.000 VERSCHLUSSKAPPE KPL.DRUCKSTUFE  SCREW CAP CPL.COMPRESS DAMPING 1
* ey 7 583.01.409.000 VERSCHLLUISSKAPPE KPL. ZUGSTUFE SCREW CAP CPL. REBOUND DAMPING 1
é‘@. (Cj/t@ i = 3 0770 400020 ORING  40,0002,00 C-RING 40.00X2.00 2
23525 . 13 | 5 583.01.414,000 DICHTUNGSSATZ M.GLEITBOCHSEN  GASKET SET WITH SLIDING BUSH 2
L6 q* o W’;‘;:g -i ! & 583.01.423.000 FEDERTELLER MIT SCHLITZ SPRING RETAINER WITH SLOT 2
’ ' ﬂ - 8  583.01.415.000 REP. SATZ WELLENDICHTRINGE REPAIR KIT SHAFT SEAL RINGS 2
ﬁ a 16 583.01.429.000 SPRENGRING D=50MM CIRCLIP D=50MM 2
) ! - 22 547.01,003.000 GABELHOLM D=50MM/L=668MM 98  FORK TUBE D=SOMM/L=6ESMM 98 2
i | 24 583.01.419.000 SCHEIBE 32X45X2 WASHER 32X45%2 2
; . 30 547.01.021.038 FEDER 3,8 N/MM SPRING 3,8 NIMM X
E ! o 30 547.01,021.040 FEDER 4,0 N/MM SPRING 4,0 N/MM 2
. ; 30 547.01.021.042 FEDER 4,2 N/MM SPRING 4,2 N/MM 2
! 30 547.001.021.044 FEDER 4,4 N/MM SPRING 4,4 N/MM b
L 32 547.00016.000 RING 35X41,5%2,5 RING 35X41,5X2,5 2
| o 34 547.01.022.000 BOCHSE 44 5X35X80 BUSHING 44,5X35%80 2
$ . 35 547.01.018.000 GLEITRUCHSE HYDRO-STOP L=73 5 SLIDING BUSH HYDRO-STOP L=73,5 2
S i 36 547.01,004.000 AUSSENROMR L=439MM OUTER TUBE L=439MM 2
L é I8 547.01.006.000 GABELFAUST LI, EXTREME M8 98 AXLE CLAMP L/S EXTREME M8 98 1
i > 40 547.01.007.000 GABELFAUST RE. EXTREME M8 "98 AXLE CLAMP R/S EXTREME M8 ‘98 ¥
30 i 41 0015 080253 5K BUNDSCHRAUBE M BX25 SW=10  HH COLLAR SCREW M 8X25 WS=10 4
i' 47 0045 0B0203 SKBUNDSCHRAUBE M BX20 SW=10  HH COLLAR SCREW M 8X20 WS=10 2
2 , ’ 43 545.0%.081.000 DICHTRING BX12X1 5 SEAL RING 8X12X1,5 2
J eI ?* 44 BRI.01.006.050 KLEMMPLATTE 13,5%42,5 CLAMPING PLATE 13,5X42.5 2
‘_;‘ 70 306007 CABELOL SAES 5 LITER FORK OIL SAES 5 LITER i
.4
x5 O
(Sl
=
A
¢ -~
zsﬁ%" 0
2
&

99-503.01.1

= MEUTEIR £ NEYW PART

¥ = NACH BEDARF / AS REGUIRED




m 55546.02.0 LENKER, ARMATUREN HANDLEBAR, CONTROLS ~ 250/300/380 ‘99
FIG  TEILMNR/PARTMR  BEZEICHNUNG DESCRIPTION ary
1 502.02.001.000 ALU-LENKER ‘95 ALU-HANDLEBAR 95 1
3 502,02.010.000 DISTANZBUCHSE 22X28X22 PVC SPACER BUSHING 22X%28X22PVC X
4 570.13.072.000 KABELHALTER 12MM 0210 WIRING HOLDER 12MM 0210 1
5 503.11.074.000 MOTORABSTELLKNOFF CEV ENGINE STOP SWITCH CEV 1
EGS AUSTRALIEN EGS AUSTRALIA

% -~ 6 503.11.074.050 SCHELLE FOR MOTORABSTELLKNOPF  CLAMP ENGINE STOP SWITCH 1
TR v P 7 0985 DAO1S3 LINSENSCHRAUBE DINTS85-M 4X15  FLAT HEAD SCREW DIN7985-M 4X15 2
A ) 10 503.02.010.000 GASDREHGRIFF KPL. DOMINO '97  THROTTLE TWIST GRIP CPL'97 1
lp g (? 11 502.02.003.000 DREHGRIFFUBERZUG DOMING SCHW.  TWIST GRIP COVER DOMINO BLACK 1
1« 14 12 503.02.020.000 SCHUTZKAPPE DOMING ~ '97 PROTECTION COVER 97 1
B %5 Ty 14 503.02.091.000 GASSEIL 250-380 DOMINO/KEIHIN THROTTLE CABLE 250-380 DOMING 1
7o L % h 15 503.11.089.000 KURZSCHLUSSCHALTER 97 SHORT CISCUNT BUTTON 97 1
i o4 17 502.02.052.000 FESTGRIFF DOMINO SCHWARZ ‘95  FIXED GRIP DOMING BLACK ‘95 1
~ 3 AN ; - 18 440.11.276.200 KABELBAND 200 X SMM T50 R/SF CABLE TIE 200 X SMM T50 R/SF 1
:'x::“hﬁ 8 O ' 30 503.02.030.000 GEBERZYLINDER KPL. 125-200 98 MASTER CYL. CLUTCH 125-200'98 1
S ’ o 31 503.02.031.000 KUPPLUNGSHEBEL KPL. 125-20098  CLUTCH LEVER CPL 125-200 '98 1
N i et 32 503.02.032.000 REPSATZ KOLBEN KUP. HYDR. ‘98 REPSATZ PISTON CLUTHYDR. '98 1
s o7 33 503.02.033.000 DECKEL FUR HYDR. KUPPLUNG ‘98 COVER FOR HYDR. CLUTCH 98 i
I ' 34 503.02034.000 GUMMIBALG FUR RESERVOIR ‘98 RUBBER FOR RESERVOIR ‘98 1
A x::““ = -ﬂ_é —— 35 503.02.035.000 BLATTFEDER FOR HEBEL 92 SPRING PLATE FOR LEVER 98 1
B, R Eme 36 503.02.036.000 OL FOR HYDR.KUPPLUN 50ML *98  OIL FOR HYDR. CLUTCH 50ML 98 1
&3 % " 37 503.02.037.000 SCHUTZKAPPE FUR HEBELGELENK'98  PROTECT.CAP FOR LEVER PERCH'E 1
p 38 503.02.038.000 HEBELSCHRAUBE KPL. 125-200 98 LEVER SCREW CPL 125-200 98 1
,{ﬂﬁ 39 503.02.030.050 KLEMMSCHELLE MIT SPANNSTIFY CLAMP WITH PIN 1
40" 503.12.042.000 SPIEGELHALTERUNG L1, M10X1,25 MIRROR CLAMP LIS M10X1,25 X
x/ 3y Y | 42 580.12.040.000 ROCKBLICKSPIEGEL LINKS REAR MIRROR L/S X
f’ . 3p =233 | — 580.12.140.000 ROCKBLICKSPIEGEL RECHTS REAR MIRROR R/S X
: .-r;}j:} a4 30 44 0965040123 SENKSCHRALBE DINOSGS-M 4X12 FLAT HEAD SCREW DINOZE5-M 4X12 2
| " % % ag| 45 0984 030063 ZYL SCHRAUBE DIN7984-M 3 6 AH SCREW DIN7984-M 3X 6 1
il .- “‘T_@F 63" 547.32.063.000 LEITUNGSKIT KPLAMANSCHLOSSEN — PIPE KIT KPL. WITH CONNECTIONS 1

i -t i |

B f%&«"ﬂ_x 35745 |

g 31 . ;ﬁ
— 36

[99-546,02.01 * = NELITEIL / MEW PART ¥ = MACH BEDARF / AS REGUIRED
&



m 57-546.13.6 HANDBREMSZYLINDER HAND BRAKE CYLINDER 125-380 '99

FIG  TEILNR/PARTNE  BEZEICHNUNG DESCRIPTION aTy
1 50213.001.044 HANDBREMSZYLINDER BREMBO'O4  HANDBRAKE CYLINDER BREMBO 92 1
D= 11MM D=11MM

9 507.13.012.000 DECKELKPL COVER CFL 1
10 502.13.050.000 REPARATUR-SATZ KOLBEN 11MM REPAIR KIT PISTON 11MM 1
11 544.12.011.000 SCHELLE EREMBO CLAMP BREMBO 1
12 0015 060253 5K BUNDSCHRAUBE M 6X25 SW=8 MM COLLAR SCREW M 6X25 WS=8 2
15 502.13.015.000 HEBELSCHRAUBE KPL LEVER SCREW CPL, 1
16 0965 050163 SENKSCHRAUBE DINODES-M 5X16 FLAT HEAD SCREW DINOS65-M 5X16 2
20 502.13.020.000 HANDBREMSHEBEL LOSE BREMBO'GS  MAND BRAKE LEVER LOOSE BREM94 1
21 502,13.021.000 STELLSCHRAUSE KPL. ADJUSTING SCREW CPL 1
23 502.13.023.000 SCHUTZKAPPE BREMBO'94 PROTECTION CAP  BREMBO'94 1
25 580.12.040.150 KLEMMSCHELLE FOR SPIEGEL ‘94 CLAMP FOR MIRROW 04 1
80 306054 BREMSFLOSSIGKETT DOT 5.1 BRAKE FLUID DOT 5.1 1

S7-546.13.6] * = NEUTEIL / NEW PART X = HACH BEDARF / AS REQUIRED
J




99-546.03.0

RAHMEN, AUSLEGER

FRAME, SUB FRAME

250/300/380 99

99-546.03.0

20"

TEILNR/PARTNR

547,03.001.000

547 .03.007.200

503.03.002.000
547.03.013.000
503.007.020.000
546.03.013.000
546, 10.052.000
545 10.052.000
565.30.079.000
546, 06,004,000
544,03.135.000
523030563100
0625 008087

0015 080353

740,03 .021.000
523.03.053.000
543.10.086,000
543.10.086.100
420,07 049,000
360.03.014.000
0015 08002

546.03.040.100/90
546.03.140.100/90

546.03.0:44 000
546,03.041.000
0125 100003
0094 032253
503.03.089.000
550.07.076.00
546.07.061.000
547030892050
0015 050203
A46,.03.073.000
440.11.076.200
DM 5080253

L

' = MELITEIL 7 MEW PART

BEZEICHNUNG
RAHMEN KOKU, SXMXCEXC USA'98
OHNE SCHLOSSKORPER

RAHMEN SEM 250-380 EXCEGS "398
MIT SCHLOSSKORPER

ALSLEGER KPLALU 125-380 98
MOTORSTREBE 250/300/380 98
GUIMMIPUFFER FUR TANK 98
MOTORTRAGSCHRE. M10X105-10.9
KETTEMRADSCHRALIBE-ISK M BX20
KETTENRADSCHRAUBE-ISK M BX29
BUNDSCHRAUBE MBX42-10.9
VERSCHLLUISSKAPPE 37MM
VERSCHLLISSPFROPFEN SFL1O
KETTENROLLE D=35MM 125-380 99
RILLEMKUGELLAGER 608 2RS C3

SK BUMDSCHRAUBE M BX35 SW=10
BOCHSEB X 12X 65

KETTENROLLE D=30MM 125-380 99
STOVERFLANSCHMUTTER MB
SS.MUTTER mi10 CU =14
SCHUTZKAPPE
SCHMORR-SICHERUNGSSCHEIBE BMM
SK BUNDSCHRAUBE M 8030 SW=10
FUSSRASTE LIMNKS SILBER ™98
FUSSRASTE RECHTS SILBER  "98
BOLZEN FUR FUSSRASTER 9.8 X 50
FUSSRASTENFEDER LINKS & RECHTS
UNTERLEGSCHEIBE DiN0125-A10,5
SPLINT DIMOOo-3 26025 STAHL
WINKELSTUCK 97
SCHLAUCH 7X10 PER METER
KETTEMRITZELABDECKUNG
BUNDBOCHSE 6, 4XEX12X15,5
SK.BUNDSCHRAUBE M 5X20 SW=B
BUNDBLCHSE 5 X 10 X § ALY
KABELBAND 200MM
SK.BUNDSCHRAUBE M 6X25 SW=8

DESCRIPTION
FRAME KOKU. SX MXCEXC USA 98
WITHOUT LOCK BODY

FRAME SEM  250-380 EXC EC598
WITH LOCK BODY

SFRAME CPLALU 125-380 98
REINFORCING BRACKET 250-380'98

RUBBER BUFFER FOR TANK 98

ENGINE BRAC.SCREW MTOX105-10.9

SPROCKET SCREW-AM M EX20

SPROCKET SCREW-AH M 8326

SPECIAL SCREWY MEX42-7T0.9

PLUG 37 MM

PLASTIC CAP SELTOD

CHAIN ROLL D=35MM 125-380 99

GROOVED BALL BEAR. 608 2RS C3

HH COLLAR SCREW M BX35 WS=10

BUSHING 8 X 12 X 6,5

CHAIN ROLL D=30MM 125-380 99

SELF LOCKING NUT MEB

SELF LOCKING NUT M10 CUY WS=14

PLASTIC CAP

LOCK WASHER BMM

HH COLLAR SCREW M BX30 WS=10

FOOT PED LFS SILVER ag

FOOT PED RSS SILVER a8

BOLT FOR FOXOTREST 3.8 X 50

FOOTREST SPRING L/S & RIS
WASHER DiNO125-A10.5

FIN DINDDD-3,2X25 STEEL

ANGEL PIECE a7

PVC-HOSE 7XT0 PER METER

SPROCKET COVER

COLLAR BUSHING 6 4XBX12X15,5
HH COLLAR SCREW M 5X20  W5=8

COLLAR BUSHING 5 X 10 X 6 ALU

CABLE TIE 200MM

HH COLLAR SCREW M 6X25 WS=8

X = NACH BEDWARE &£ AS RECLERED

Qry
1

-nn--l-rri-rrll--u!—l-‘hJ—ll-h.I'MthJ—l-—l—lM—th-h-—thA#—l—lMWthJhJHMd-i

i




* = MEUTEIL / WEW FART

X = NACH BEDARF £ AS REQUIRED

m 69503031  SEITEN- UND MITTELSTANDER SIDE- AND CENTER STANL ~ 125-380 '99
FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTy

16 503.03.016.000 FAITTELSTANDER L=438MM 2TAKT' 98 CENTERSTAND L=433MM 2STROKE'SE 1

17 503.03.017.000 ANSCHLAGBLECH MITTELSTANDER'SE  BRACKET FOR CENTER STAND 98 1

21 503.03.023.060 SCHRALBE pa8 SEITENST. EXC 98, SCREW ME SIDE STAND EXC 38 1

43 B03.03.023.000 SEITEMSTANDER L=377MM '98 SIDE STAND L=377MM 98 1

L — EXC 24 503.03.023.052 BOLZEN STANDERFEDER M5 EXC'98 BOLT JDE STSPRING M5 EXC'I8 1
46 503.03.026.000 STANDERKONSOLE KPL. 125-380'98 SIDE STEBRACKET CPL125-380°98 ]

27 546.03.027.000 FEDERLASTHE ‘20 SFRING HANGER 50 ¥

2% 50303025000 GUMMI FUR SEITENSTANDER 98 RUBBER FOR SIDE STAND 98 1

A 503.03.024.000) STANDERFEDER 125-380 EXC  “98 SIDESTAND SPRING 125-280EX0'98 1

29 31 G003.027.000 STANDERFEDER KURZ STAND SPRING SHORT Fi

32*  503.03.018.000 GUMME FOR MITTELSTANDER  '99 RUBBER FOR CENTER STAND '99 1

50 584.29.059.000 LOCTITE 648 GRUN 20ML LOCTITE 648 GREEN 20ML 1

60 6899785 LOCTITE 242 BLALU 6CCM LOCTITE 242 BLUE 6CCM 1

70 583.03.070.000 ANSCHLAGGUNMMI M8 STOF RUBBER ME 1

M 0834 080003 SEMUTTER DINGE34-M 8 HEXAGON NUT DINOI34-M B 1

72 0015 0RD403 SH.BUNDSCHRAUBE M BX4D 5W=10 HH COLLAR SCREW M SX40 Wi=10 1

BG  543.10.086.000 STOVERFLANSCHMUTTER ME SELF LOCKING NUT MB 102)




SCHWINGARM, KETTENSCHUTZ

SWINGARM, CHAIN GUARD

125-380 'S99

99-503.04.2'

FIG
14
15

30
33

34
3;] 40

40,41,42,43 44, | >

50,73,78,79 .

44

TEILNR/PARTNR

546.03.014.000
546 03.015.000
503.04.030,144
0010 050103
246.71.076.100
24603081000
546.03.097.000
546.03.036.000
760 253270
546.03.090.000
503.04.090.044
546.07.006, 100
246.07.070.100
005 OalHa3
0015 060503
0015 060553
503.04.066.000
0009 050103
722.10.079.000
846.07.460.000
20012062 055
0985 060003
0321 0a0003
00 05003
0021 050003

BEZEICHMNUNG
SCHWINGARMBOLZEN 15X250
STOPPMUTTER M14X15  SW=18
SCHWINGARM KPL.PDS 125-380 99
CEW FURCHSCHRAURE M 5,0X10
HALTESCHELLE FUR BREMSSCHL.'96
LACERHULSE 15 X 20 X 48
NADELHOLSE HK 2016
ANLALFSCHEIBE 22 2X31,7%1
WELLENDICHTRING 25K32%7

TASSE FUR WELLENDICHTR. 15X25x9

SCHWENKLAGER+BUCHSEN PDS 99

KETTENFUHRUNG HINTEN  '94
HALTEBLECH

SK.BUNDSCHRALBE M 6X16  SW=8
SK.AUNDSCHRALBE M 6X50  SW=8
SE.BUNDSCHRAURE M aX55  SW=R
KETTENGLEITSCHUTZ ‘97

GEW FURCHSCHRAUBE M 5,0X10
STUTZSCHALE

EETTEMSCHUTZ KLEIN EXC 97
KETTENSCHUTZ GROSS EGS
HOHLNIET 2-TLG.

S5.MUTTER DINO9BS-M &

SCHEIBE DINSO21-4 6.4

GEW FURCHSCHRALIBE M 5 0X10
SCHEIBE DIN9O21-A 5.3

DESCRIPTION

SWINGARM BOLT 15X250

SELF LOCKING NUT M14X1,5 W5<19
SWINGARM CPLPDS 125-380 ‘99
SPECIAL SCREW M 5,0X10

RETAIN. CLAMP FOR BRAKE HOSE'SS
BEARING SLEEVE 15 X 20 X 48
NEEDLE BUSH HK 2016

STOP DISK 22,2X31,7X1

SHAFT SEAL RING 25X32x7

BUCKET FSHAFTSEALRING 15X25X9
HEIM JOINT+BUSHES PDS ‘99

CHAIN GLIIDE REAR 04
RETAINING PLATE

HH COLLAR SCREW M 6X16 W58
HH COLLAR SCREW M 6X50 WS=8
HH COLLAR SCREW M 6X55  WS=8
CHAIN GUARD ‘37

SPECIAL SCREW M 5.0%10

BUCKET

CHAIN GUARD EXC 97

CHAIN GUARD LARGE EGS

HOLLOW RIVET TWO PARTS

SELF LOCK. NUT DINODE5-M 6
WASHER DING021-A 6,4

SPECIAL SCREW M 5,0%10

WASHER DINGOZT-A 5.3

* = MELTEEL # MEW PART X o= NACH BEDARF £ A% RECKUIIRED

9

- ek =3 s fa O B B B R Pl b ok w

12)

.1

mt =2 kit R

Fd B b R




FUSSBREMSBETATIGUNG REAR BRAKE CONTROL 125-380 99
FIG TEILNR/PARTNR  BEZEICHMUNG DESCRIPTION QTy
TN . i 0015 OBDB03 SK.BUNDSCHRAUBE M BX6D SW=10 ~ HH COLLAR SCREW M 8X80 WS=12 1
L 02 546.03.060.144 FUSSEREMSHEREL KPL. 25071 FOOT BRAKE LEVER CPL, 250'01 1
& |60 3 0472022100 SICHERUNGSRING DING472-22X1 CIRCLIP DIND472-22X1 1
~ 4 0625 006087 RILLENKUGELLAGER 608 2RS C3 GROOVED BALL BEAR. 608 2RS C3 !
636 I° e 5 43.10.086.000 STOVERFLANSCHMUTTER MBS SELF LOCKING NUT A5 1
6 120.11.016.000 SCHEIBE 6 X 12 X 3 WASHER 6 X 12X 3 1
266 7 0934 050003 SKMUTTER DINO934-M 6 HEXAGON NUT DINGSI4-M 6 1
| B 0933060353 SSCHRALBE DINGI33-M 6x35 HH SCREW DINGII3-M 6X35 1
QS 9 0125 080003 UNTERLEGSCHEIRE DING125-4 8.4 WASHER DINOT25-A 8,4 1
62 10 546.03.062.000 RUCKZUGFEDER FOR BREMSHEBEL RETURN SPRING FOR BRAKE LEVER 1
"\\‘.\L 12 546.02.069.000 GELEMKXOPF M6 FUBEREMSHEBEL SWIVEL HEAD s FOOT BRAKELEVER i
U 14 (0934 060003 SKMUTTER DIND934-M 6 HEXAGON NUT DINGS34-M 6 1
4166 15 546.03.068.000 DRUCKSTANGE ALY 25090 PRESSURE ROD ALU 250 30 1
16 546.03.060.150 AUFTRITT FUR BREMSHEBEL STER PLATE FOR BRAKE LEVER 3
17 0533 050163 SHACHRAUBE DINGS33-M 5X16 HH SCREW DINGR23-M 5X16 i
18 0985 050003 SS.MUTTER DINOSB5-M 5 SELF LOCKING NUT DINGSES-M 5
20 545.13.101.044 HAUPTBREMSZYLINDER  °B9 MAIN BRAKE CYLUNDER 89 1
24 545.13.150.000 REPARATUR SATZ KOLBEN 13MM REFAIR KIT PISTON 73MM 1
30 546.13.032.000 BREMSZYLINDERSCHUTZ 250 '90 BRAKE CYLIND. PROTECTOR 250'9( 1
31 440.11.076.200 KABELBAND 200MM CABLE TIE 2000 1
32 0015 0elR03 SEBUNDSCHRAUBE M 6X20  SW=8 HH COLLAR SCREW M 6X20 Wi 2
33 0015 060253 SKEBUNDSCHRAUBE M 6X25  SW=8  HH COLLAR SCREW M 6X25 WS=8 1
34 0015 050203 SKAUNDSCHRAUBE M SX20 SW=B  HH COLLAR SCREW M 5X20 WS=8 1
35 502.33.041.000 NORDLOCK SCHEIBEN M6 (PAAR) PAIR OF WASHERS M6 NORDLOCK 1
36 502.35.033.200 ®LIPS-MUTTERNHALTER ME KF142 SNAP-NUT HOLDER 26 KP142 2
38 580.11.039.000 DISTANZBUCHSE 6,5 X 8 X 7 SPACER BUSHING 65 X8 X 7 2
49 420.13.006.000 CU-DICHTRING DINT&03-10X16X1,5 CU-SEAL RING DINF6O3-TONT6X1,5 i
&0 420.13.226.000 CU-EACHTREING DINTG03- 100 16X 1 CLU-SEAL RING DIN/8G3-TOXTAXT i
51 502.13.025.000 HOHL SCHRAUBE M10X1X19 HOLLOW SCREW MTOXTX19 1
52 503.11.051.100 BREMSLICHTSCHALTER HINTEN 98 RRAKE LIGHT SWITCH REAR ‘98 1
£43.13.030.044 SREMSFLUSSIGKEITSRESERVIOR ‘B3 BRAKE FLLUD RESERVOIR 89 1
62 5B0.07 016,101 SCHLAUCH FOR RESERVIOIR 6X1,5 HOSE FOR RESERVOIR 6X1,5 04
63 0014 060103 SKBUNDSCHRAUBE M 6X10  SW=8  HH COLLAR SCREW M 6X10 WS=8 1
18+ i - | 66 580.07.0%7.000 YOMAC KLAMMER 10101 (SMM) YDNAC CLAMP 10707 (9MM) 2
16 o " (234678, B0 306054 BREMSFLOSSIGKEIT DOT 5.1 BRAKE FLUID DOT 5.1 1
99-503.13.0 17 1517,19; ) ' = NEUTEIL / NEW BART K= NACH BEDARF / A REQUISED




Kisg oo FEDERBEIN WHITE POWER  SHOCK ABSORBER WP 250/300/380 ‘99

FiG  TEILMR/PARTHMRE  BEZEICHNUNG DESCRIPTION ary

B 05 120556 SK.BUNDSCHRALUBE M12X55 SW=13 HH COLLAR SCREW M12X55 WS=13 2

0 12118.TH2 MONOSHOCK WP PDS 250/3805X ‘99 MONQSHOCK WP PDS 250/3805% 99 i

B e BT MONCOSHOCK WP PDS 250-380EXC99  MONOSHOCK WP PDS 250-380EXC9% 1

250/300/ 280 MXC, EXC EGS 250 300/ 380 MXC EXC EGS

T 00040 FEDER PDS1-2580 SPRING PDST-250 X

117 121.0010 FEDER POS2-250 SPRING PDS2-250 1

11 9121.001% FEDER PDS3-250 SPRING PD53-250 1

18 503.04.018.000 CEWINDEBOCHSE M12 PDS ‘o8 BLSHING M12 PDS e 1

200 sMB.01e1s BUCHSE+LAGER KPL. PDS 120AM '99 BUSH+BEARINGS CPL. PDS 12MM'99 1

FEDER /' SPRING J0* R120.04 REPSATZ. DICHTRINGE PDS 99 REPKIT GASKET RINGS PDS ‘99 1
weich / soft PDS1
PDS2
hart / hard PDS3

99-503.04.0/ - * & MEUTEIL / NEW PART X = HACH BEDARE / AS REQUIRED




m 98-546,05.0 AUSPUFF EXHAUST PIPE 250/300/380 ‘99
FIG  TEILNR/PARTHR  BEZEICHNUNG DESCRIPTION arTy
7 546.05.070.500 AUSPUFF EW.NICKEL 250/300'98 EXHALIST PIPE NICKEL 250/300'98
2307300 5% MAC EXC ECS 2507300 X MXCEXC EGS
7 546.05.009.000 AUSPUFF DWNICKEL ., KTMB46" '98  EXHALIST PIPE NI,  KTAIS46* 98 1
250,300 EGS FA0/ 300 £05
7 54705007100 AUSPLFF EINWAND. NICKEL 380°98 EXHAUST PIPE NICKEL 380198 1
380 5X,MXC EXC ECS 3E0 5K MXC,EXCEGS
7 54705009 000 ALSPURF DWNICKEL _KTAS547 98 EXHALIST PIFE NI _KTMS47~ 98 1
380 £G5S 280 EGA
9 503.05.016.000 ZUGFEDER L=55MM O5EN BEWEGLICH  TENSION SPRING L=55MM 3
10 502.05 057 000 SILIKON-MUFFE D=29/31MM SILRCON SLEEVE D=29/37T00 1
1 546.05.157.000 SILIKON-MUFFE D 25/27 MM SILICON SLEEVE D=25%/27 /M 1
14 50305012000 SCHWINGELEMENT FUR ALISPLFF 98 SWINGELERMENT FOR EX.FIPE 98 Z
13 0014 DE0153 SE.BUMDSCHRALIEE M 6315 SW=§ HH COLLAR SCREW M 6XT15  W5=8 2
14 G014 DBOT03 SKBUNMDSCHRAUBE M BX10  5W=8 HH COLLAR SCREW M 6XT0  Wh=8 2
15 346.05.481.100 AUSPURFDR. 1.50MM 250/300E05"98 THROTT.EXH. T, MM 2507 I00ELS 98 L
12 34705007000 USPHTFDROSSEL 3MM 380 ECS “98 THROTTLE X, 3MM 380 ECS 98 L
16 52603048100 MEHRBEREICHSBLECHMUTTER Me RANGE CHANGE METAL NUT #6 2

98-546.05.0)

" w NEUTEIL & NEW PARTY

X = NACH BEDWRF £ A5 RECKHIRED




m 99-546.05.2 ENDDAMPFER SILENCER 250/300 '99
FIG TEINR/PARTNR  BEZEICHNUNG DESCRIPTION QTyY
1 546.05.079.600 ENDDAMPFER 250 5% *08 EXHAUST SILENCER 250 5% '98 1
3 573.05.081.000 ENDDAMPFER 200/250/300 EXC 98 EX.SILENCER 200/250/300 EXC'98 1
KTM COMPETITION _KTM COMPETITION®
4 533.05.082.000 ENDDAM. 200/250/300 MXCEXC'SS  EX.SIL. 200/250/300 MXC.EXC'S8 1
MIT SPARK ARRESTOR WITH SPARK ARRESTOR
5 523.05.083.000 ENDDAMPFER 200/250/300 EGS 98 EX.SILENCER 200V250/300 EG5'98 ;
KTM ECS1® _KTM EGS1"
8 0009 050103 GEW.FURCHSCHRAUEE M 5,0X10 SPECIAL SCREW M 5,0410 4
9 0011 481030 BLINDNIETE 4,8X10,3 ALU RIVET 4,8X70,3 ALU 4
10 0015 060303 SKBUNDSCHRAUBE M 6X30 SW=B  HH COLLAR SCREW M 6X30 WS=8 (3
1M 546.05.063.000 BUCHSE 75X1008X7 8 96 BUSHING 7.5XT2XI807.8 96 2(4)
12 546.05.068.000 DAMPELINGSELEMENT SCHWARZ EXHAUST BRACKET RUBBER BLACK  1(2)
13 546.03.048.100 MEHRBEREICHSELECHMUTTER M6 RANGE CHANGE METAL NUT Mg 1(2)
14 0137 DBO00D FEDERSCHEIBE DINGT37-B 6 SPRING WASHER DIND17-8 6 12
16 54605379549 ENDDAMPFERENDKAPPE KUNSTSTORF  SILENCER CAP PLASTIC 3
16  547.05.179.070 ENDDAMPFERENDKAPPE ALU SILENCER END CAP AL X
17 546.05.379.028 DICHTRING VITON D=28MA SEAL RING VITON D280 2
18 546.05.079.047 SCHEIBE D=28MM WASHER D=28 MM .
19 0471 280151 SICHERUNGSRING DINO471-28X1.5 CIRCLIP DING471-28X1,5 NIRO 1
30 0910 100003 VERSCHLSCHR. DINGS10-ME0X1 PLUG DINOSTO-MTOXT 1
41 A0 38032000 CLEDICHTRING DIMSE03- 106140 CU-SEAL BING DINTEOZ- 10X T4XT 1
38 580.05.078.120 GLASFASERGARN 120 GRAMM STUFFING YARN 120 GRAMM 1
I60/300/380 ECS HINTEN 250/300/380 EGS BEHIND
40 580.05079.056 GLASFASERGARM LOSE 300 CRAMM  STUFFING YARN LOOSE 300 GRAMM 14
250 5K 250 X
4 58005078340 GLASFASERGARN 340 GRAMM STUFFING YARN 340 GRAMM 1
250/300/380 MXC,EXC USA EGS 2504300/ 380 MXC.EXC USAEGS
MARERE U 42 580.05.078.410 GLASFASERGARN 410 GRAMM STUFFING YARN 470 GRAMA 1

199-546.05.2

* = NEUTEIL £ NEW PART

250/300/380 EXC ELIROPA

2504300/ 380 EXC EUROPE

W = HACH BEDARF / AS RECHHRED




Y 77 77 B ENDDAMPFER SILENCER 380 ‘99
FIG TEILMR/PARTNR  BEZEICHNUNG DESCRIPTION QaTy
2 547.05.079.200 ENODAMPFER 380 5X ‘98 EXHAUST SILENCER 3805X 98 1
3 54705081100  ENODAMPFER 380 EXC EUROPA '98  EXHAUST SILENCER 380 EXC EU'98 1
SETA COMPETITION SETAM CONPETITION
4 547.05.082.100 ENDDAMPFER 380 MXCEXC USA 98 EX.SILENCER 380 MXC.EXC LSA98 1
RAIT SFARK ARRESTOR WITH SPARK ARRESTOR
5 547.05.083.100 ENDDAMPFER 380 ECS a8 EXHAUST SILENCER 380 £GS 98 1
~KTM EGST™ KT EGST
g 0009 050143 GEW FURCHSCHRALIBE M 5,080 SPECIAL SCREW M 5 0XT0 4
O 0011 4810320 BifWDMIETE 4 8610 32 ALl RIVEF 4 8X7T00.3 ALl 4
16 0075 080303 SK.BUNDSCHREALUBE M 6X30  SWaE HH COLLAR SCREW &1 6X30  Wh=8 2
11 546.058,069.000 BUCHSE 7.5%12428%7.8 96 BUSHING 7.5KT2X28X78 0% 4d
12 B4E6.05.068 000 DAMPFUNGSELEMENT SCHWARZ EXHAUST BRACKET RUBBER BLACK 2
13 H46.03.048.100 MEHRBEREICHSELECHMUTTER MB FANGE CHANGE METAL NUT MG 2
1€ 0137 060000 FEDERSCHEIAE DENGTIF-E & SFRING WASHER DINOTIF-B 6 2
16 H47.05 179000 ENDDAMPFERENDKAPPE ALL SILENCER END CAP ALLS 2
16 546.05.379.545 ENDDOAMPFERENDKAPPE KUNSTSTOFF SLENCER CAP PLASTIC =
17 54805379030 DICHTRING VITON D=30%M 97 SEAL RING VITON D=30830'97 )
18 547.05.079.047 SCHEIBE Dr=30MAM WASHER D=30MM 1
19 4 30015 SICHERUMGSRING DINO471-30%1,5 CIRCLIP DINDGFT-30X7,5 NIRO 1
30 0210 100003 VERSTCHL SCHR, DINCS10-M10X1 PLUG DANOT0-MTOXT 1
31 58038032070 CU-DICHTRING DINT&03- 106 14X CU-SEAL RING DINSBO3- 10K T14X1 1
38 5E0.05.078.120 CLASFASERCARN 120 GRAMM STLUFFING YARM 120 GRAMA 1
25003007380 205 HINTEN 2504360 380 EGS BEHIND
A0 580.05.079.056 GLASFASERGARN LOSE 300 GRAMM  STUFEING YARN LOOSE 300 GRAMM 1
380 58X 780 5K
41  520.05.078.340 DLASFASERCARMN 330 GEAMM STUFFING YARN 240 GRAMM 1
25073007380 MXC EXC Usa EGS 25003007 380 MXT EXT USA EGS
42  520.05.078.410 CLASFASERCARM 410 GRAMMA STUFEING YARN 470 GRAMM 1

99-546,05.4

" = MELTER & MEVY PART

250/300/380 EXC EUROPA

S0 38G EXC EUROPE

¥ = NACH BZDARE 5 AS REQUIRED




o8-546.06.0

" w MELFTEEL 7 MEVY PART

X NACH BEDARF / AS RECHNRED

m 55:503.06.0 LUFTFILTERKASTEN AIR FILTER BOX 125-380 ‘99
FIG  TEHLNR/PARTNR  BEZEICHNUNG DESCRIPTION QaTy
1 503.06.001.051 FILTERWAND KPL. 125-380 ‘98 FILTER WALL CPL, 125-380 98 1
3 503.06.003.044 FILTERKASTENDECKEL KPL, 27 98 FILTER BOX COVER CPL ‘88 1
MIT SCHNELLVERSCHLLISS WITH QUINCK RELEASE

4  503.06.001.052 FILTERKASTENHINTERTEIL ‘98 FILTER BOX PART REAR " 1
2 50306008044 SCHNELLVERSCHLUSS KPL,  '98 QUNCK RELEASE CPL. o8 2
10 503.06 000 SPRITZSCHUTE FRUTERKASTEN 92 FENDER FOR FILTER 80X "898 1
12 503 .06.012.000 DROSSELKAPPE 125-380 EGS 98 THROTTLE CAP 125-380 EGS 38 1
14 A03.06.001.05% EINPRESSMUTTER FILTERKAST, ME FPRESS IN NUT FILTER BOX M& x
15 505.06.015.000 LUFTFILTER 125-380 'ag AR FILTER 725-380 g 1
16 503.06.016.000 FILTERTRAGER 125.-380 ] FILTER CARRIER 125-380 98 1
17 B03.06.017.000 FILTERHALTEROGEL KPL. 2TAKT'98 FILTER SUPPORT CPL.2-STROKE'98 i
18 503.06.018.000 FILTERTRAGERHOLSE 125-380 98 FILTER SUPPORT BUSH 125-380"98 1
19 503.06.019.000 BEFESTIGUNGSBLECH FILTERBUGEL FASTEN. DEVICE FILTER SUPFPORT k|
26 547 06026000 VERGASERMANSCHETTE 125-380 98 CARBURETOR CONNECTION BOOT 98 1
37 51006027 000 SCHLAUCHBIMDER 50-TOMM HOSE CLAMP 50-70MM $
50 017 060403 SONDERSCHRALUBE Ted M 6440 SPECIAL SCREW TeD M 8X40 2
51 0017 OR0Z03 SONDERSCHRALUBE T60 M 6X20 SPECIAL SCREW Tel M 6X20 2
52 0002 050103 CGEW.FURCHSCHRALBE M 50010 SPECIAL SCREW M 5,0%10 1
53 0014 060253 SHOBUNDRCHRAUBE M X285 SW=8 HH COLLAR SCREW M 6X25 WS=8 x
B4 0125 060003 UNTERLEGSCHEIBE DINGYI25-A 6 4 WASHER DINGTZ5-A 6.4 2
55 007 0elE03 SOMDERSCHRAUBE Ted M £X30 SPECIAL SCREW Tald M 6X30 1
79 T2210079.000 STUTZSCHALE BUCKET 2




m 9503070  TANK,SITZBANK,VERKLEIDUNG TANK, SEAT,COVER 125-380 ‘99
FIG  TEILNR/PARTHR  BEZEICHNUNG DESCRIPTION QY
4 583.07.105.200 BENZINHAHMN KPL. QFF-ON-RES FUEL COCK CPL OFF-ON-RES 1
6  550.07 006200 O-RING 11X%1,8 MBR 70 O-RING 11X1.8 NBR 70 1
7 310.07.107.001 PVC-SCHLAUCH 6X9 MM PER METER  PVC-HOSE 6X9 MM PER METER 0,25
8 490.07.008044 TANKVERSCHLLISS KPL. KLEIN FILLER CAP CPL. SMALL i
9 490.07.009.000 DICHTUNG FOR TAMKVERSCHLUSS GASKET FOR FILLER CAP 3
11 503.07.011.000 SCHRAUBE SITZBANKBEFE. ‘98 SCREW SEAT FASTENING 98 :
13 50307003000 BEMIINTAMEK KFPL, 7.5 LITER 92 FUEL TAMNK CPL 75 LITER 98
13 503.07.013.100 BENZINTANK KFL. 9,5 LITER ‘98 FUEL TANK CPL 9.5 LITER 98
13 523.07.013.000 BENZINTANK KPL. 12 LITER 98 FUEL TANK CPL. 72 LITER  '98
14 BO3.07.044.000 TANKROLLE 12¥26%72  '98 TANK ROLLER 12X26X12 98 3
16 BEO.O7.0M6.001 BENZINSCHLAUCH VITON FUIEL HOSE VITON 0,16
18 0017 060208 SONDERSCHRALBE TED M 6X20 SPECIAL SCREW T60 M 6X20 2
22 510.30.022.000 WINKELSTOCK 90 GRAD M10X1 ANGLE PIECE 90 DEGREE M10X7 1
40*  503.07.040.200 SITZBAMK 125-380 STANDARD 99 SEAT 125-380 STANDARD 99 1
41  503.08.041000/90  SEITENVERKL. LINKS SILBER ‘98 SIDE COVER L/S SHVER 98 1
™ a —  503.08.042.000/90  SEITENVERKL. RECHTS SILEER ‘28 SIDE COVER RIS SHVER 38 1
o S 83 42 503.07.041.000 SITZBAMKHALTEWINKEL LI/RE '98 SEAT BRACKET L/S-R/S 98 2
] o 43 50308.042.055 GUMME FOR SEITENVERKLEIDUNG'S8  RUBBER FOR SIDE COVER  *98 2
o 50 503.08.050.000/04  SPOILER LINKS ORANGE  '98 SPOILER L/S ORANGE 98 1
<8 g 201 —  503.08.051.000/04  SPOILER RECHTS ORANGE ‘08 SPOILER RYS ORANGE ‘98 1
1 . e 50 ; 52  503.08.052.000 BUCHSE FUR SPOILER 6X11X16X5 BUSH FOR SPOILER 6XT1XT6X5 &
%‘P Fo 5 53 503.08.053 000 BUCHSE FOR SPOILER 6X11X16X7.5  BUSH FOR SPOILER 6X11X16X7,5 2
g W g0 0015 060163 SKBUNDSCHRAUBE M 6X16  5W=8  HH COLLAR SCREW M 6X76 WS=8 6
/ 61 0015 0650203 SKBUNDSCHRAUBE M 6X20 SW=8 i COLLAR SCREW M 6X20 WS=8 2
Ty 62 0015 060123 SKEBUNDSCHRAUBE M 6X12 SWeB  Hi COLLAR SCREW M 6X72 WS=§ 3
"3_ 55 - 63 0981 550193 LLBLECHSCHR, DENT981- 5.5%19 SHEET METSCRDINTIET- 5,5X19 5
L aT] &5 S01.31.137.000 ENTLUFTUNGSSCHLALICH 3X5X190 WENT HOAE 3X55 T30 2
" e _ | BD  502.12.100.100 BORDWERKZEUG 125-380 ORANGE'S7  TOOL SET 125-380 ORANGE 97 1
o fT L oM :"-’ETFE“: — 93%  573.38.061.050 SCHLAUCHTULLE FOR OLTANK HOSE CONNECTION FOR OILTANK ¥
i w60 9;5 & S vran A 94 550.03.139.600  BLINDNIETMUTTER MGXIS5STAHL  BLIND RIVET NUT MEX15,5 STEEL 2
. 13 LITER FLEL TANK 95 503.35.095.000 SPOILERADAPTER 12 LI TANK ‘98 SPONLER ADAPTER 12 L TANK'DS 2
{99 L 9 503.35.096.000 TANKADAPTERBUCHSE 12 LITER ‘98 TANK ADAPTER BUSH 12 LITER 93 2
4. %6 53 98 * 53 97 .00 060203 SKBUNDSCHRAUBE M 6X20 SW=8  HH COLLAR SCREW M 6X20 WS=8 2
ﬁ«eﬁ,w“ g3 :_ 9[{'%"' 60 94 523.38.161.000 ZUSATZTANK LINKS 125-380 '99 ADDITIONAL TANK L/S 125-380°99 1
2 T e —* 523.38.061.000 ZUSATZTANK RECHTS 125-380 ‘99 ADDITIONAL TANK RS 135-380'99 :
e ] 99 49%.38.491.044 OLTANKVERSCHLUSS OIL TANK CAP 2
199:503.07.0 " = MEUTESL / NEW PERYT X = MACH BEDARF / AS REQUIRED

L




89-546.08.0

MASKE, KOTFLUGEL

MASK, FENDER

250/300/380 99

[99-546.08.0|

FIG
"
2

3
4t
5!‘
7
gl
10°
12
13

13

15
16
17
18
20
40
41
59

52

53

TEILNR/PARTNR
503.08,007 00004
5013.08.00:2 000
{14 De1 53
503.08.008.0560
503.08.009.051
0014 Gel(a
503.08.009.100
503.08.010.000/04
0014 060103
503.08.013.000/90

503.08.013.100/%0

503.08.015.000
503.08.015.100
310.08.050.000
546.08.019 200
502.08.020.000
017 060403
125 060003
27 060203
203.08.052.100
503.08.053.100
O E 06n 23
215 Delies
490.08.216.000
510.12.180.00C
503.08.007.000/04

¥ = NEWTEIL £ NEW PART

BEZEICHNUNG

SCHEIN MASKE ORANGE EXC/EGS'99
MASEENGLIMAI UFD D=5000 97
SE.BUMDSCHRALIBE M £X15  5WsB
SCHRAUBE KOTFLSTE MEND SW=1T7
MALITTER KOTFLATE MB SW=17
SKBUNDSCHRAUBE M X200 SW=B
KOTFLOGELSTRERE SCHWARZ 99
KOTFLUGEL VORNE ORANGE 99
SK.BURDSCHRAUBE M aX10  SW=8
KOTFLOGEL HINTEN 5X SILBER 98
125-380 SX_MXC

KOTAUGEL HINTEN EXC SILBER'SS
125-380 EXC EGS
NUMMERTAFELTRAGER 2T EXC  '98
NUBMERTAFELTRAGER 2T EGS 98
KABELTULLE D=8MM OFFEN
TACHOWELLENFUHRUNG 96
DASTANZBUCHSE 7X10X7 5
SONDERSCHRAUBE Tel M eX40
UNTERLEGSCHEIBE DINOT25-A 6.4
SCONDERSCHRAUEE Tel M ex20
BUHCHSE FROTFLOGEL 6X11X20M5
BLRCHSE FNUM TRAG, 6X11X22X8,5
SKBUNDSCHRALIBE M 6X12  SW=8
SK.BUNDSCHRALUBE M &X16  SW=E8

VERLANGERLUNG ENUMMERNTAFELTR.

ROCKSTRAHLER ROT GEKLERT
STARTHNUMMERTAFEL ORANGE 53 99

DESCRIPTION

H.LIGHT MASK ORANGE EXC/EGS'S9

MASK RUBBER UFO D=50MM 97

HH COLLAR SCREW M 6X15  WS=8

SCREW FEND.BRACE MBXS W5=17

NUR FENDER BRACE M8 Wi=T17

HH COLLAR SCREW M 6X20 Wie8
FENDER BRACE BLACK "99

FENDER FRONT ORANGE w9
HH COLLAR SCREW M X710  Wi=8
REAR FENDER SX SILVER 98
125-380 SX,MXC

REAR FENDER EXC SNHVER "985
125380 EXC EGS

NUMBER PLATE CARRIER EXC 98

NUMBER PLATE CARBIER FGS 88

RUBBER SLEEVE D=8MM OPEN
SPEEDOMETER CABLE GLIDE 98
SPACER BUSHING 7X10X7.5

SPECIAL SCREW Te0 M aX40
WASHER DINDT25-A 6.4

SPECIAL SCREW T80 M 6X20

SGUSH FOR FENDER X T1TX20X5
BUSH FNUMPLICAR. 6XT1X22X9.5
HH COLLAR SCREW M 6X12 WS
HH COLLAR SCREW M X786 Wi=8
EXTENSION FOR NUMBER PLATE
REFLECTOR SELF-ADHERY RED
MNUMBER PLATE DRANGE 53X 9%

Ho= NACH BEDARF [ A% REQLIRED

Qry

T Y -1

S

b wh P P Bl B Pl Pad Pad e el ek e b




m 59-503.08.1 DEKOR DECAL 125-380 ‘99
FIG TEILNER/PARTHE BELEICHMNURNG DESCRIPTION aTy
------ e B3 &, (12, 100 SPOILERDEKOR P, 125-380 99 SEOHLER DECAL CPEL, 125380 99 1
2'  RO3.08.051 300 HUBRAUMDERSR _ 125 X~ g4 DHSE ACEM, DECAL 125 5X" 9%
41 RO3.08.051 400 HUBRALMADEROR 125 EXC* 1] CHSFLACEM, DECAL 125 EXCY '99
B 503.02.091.500 HUBRAUMDEXCR 125 EGSY 99 DUSPLACEM, DECAL 125 EQGS™ 99
g% 52308091300 HUBRALUMDEX DR 200 MXCY "9 CHEPLACEM, DECAL |20 AddC" g 1
10 23 08,051 440 HLIBRALIMDESDR 200 EXC" o DISALACEM. DECAL 200 EXCE 04 1
12" 23,088,091 600 HUBRALMDEKOR 200 BS99 CISPEACEM. DECAL |, 200 EQS" 99 1
14* 5dE05.391.300 HUBRALUMDESDR 300 MC: 49 CUSPLACEM, DECAL 300 MXCT 9% i
16 546,083,391 400 HUBRAUMDEXDR 03 EXC"  '93 DISELACEM, DECAL | 3040 EXC* G0 i
18+ 54608 351 200 HUBRALMDERCR 303 BS99 DUEPEACEM, DECAL | FM: ECGR™ 9o 1
20° 547 08 051 400 HUBRALMDERCRE 380 55~ a5 CHSPLACEM, DECAL | 385 55" =9 1
220 BAROR.099.500 HLUBRALIMDESCOR 380 MxCY 99 CISPLACEN, DECAL | IR0 AXCT "9 1
Jdt RAF 0F.05 1 BN HUBRALIMDEKOR e X" ‘o DHSPLACEM. DECAL | 38G EXC™ ‘99 1
26" A7 08051 00 HUBRALIMDEKCHR _I80 £G5S~ 99 DISPLACEA, DECAL |, 380 EGS™ 99 1
28% 54508091 400 HUBRALMMDERKCE _ 250 5" e DISPLACEM, DECAL 250 Ax" 99 1
20 Sde 08 0 500 HUBRALUMDEROR 250 M3C” 99 DHSPLACEM, DECAL 250 MXC® 99 1
Erh R, 08 .08 800 HUEBRAUMDERDR _250 EXC" Bt HSPLACENS. DECAL 250 EXC™ 99 1
34 RAROR.09Y 800 HLUIBRALRDERCH M0 QS 0% CHEPLACEMN. DECAL 2540 EGE® 99 i
40" B3 08,088 300 CEARTMYUM, FELDER SCHWARS X 'SY CTARTMUMBER PLATE BELACK 5X 09 1
125 5X 145 5X
40" 546 08088100 CEARTMUN.FELDER CROM 5% ‘99 TTARTMNUBBER PLATE GREERN 4X 0% 1
250 5X 250 5%
40 G547 0B.088. 100 STARTHUMFELDER CELR 5% EXAC'99 STARTWNULPLATE YELLOW 5X ExXC'ea 1
J80 5K F 125380 XD ECYL FEG AN S 125-280 EXC EQS
42 RE.0H.088.500 CEARTMUM. FELDER ROT EXC "2 CTARTMUMMBER PLATE RED EXT 90 1

® = HEUTEIL £ MEW PART

125-380 EXC.E0S

125-380 EXC EGS

¥ = MACH BEDARF / AS REQUIRED




Kise VORDERRAD SX FRONT WHEEL SX 125-380 '99
FIG  TEILNR/PARTMR  BEZEICHNUNG DESCRIPTION Qnry
T 546,09.001.544 VORDERRAD 5,6M21" EXCEL SX'94 FROMT WHEELL 76X T EXCEL 5504 1
125-380 5X 125-380 5X
2 565.09.010.944 VORDERRADNABRE KPL.SILBER 5x'34 FRONT WHEEL MUE SIVER  5X'04 1
T 3 565.09.011.400 LAGERDISTANZIROHR 17,5X22X82 BEARING SPACER TUBE 17 5X22X82 1
t] a4 0625 080037 RILLENKUGELLAGER &003 25R C3 CROOVED BALL BEAR. 6002 25R C3 2
i 6 el 253570 WELLENZHCHTRING 25X35X7 8T5L SHAFT SEAL RING 25X35X7 8T5L 2
F o 46.08.051.000 DISTANZRING 17X25X7 .5 SPACER RING TAXI5XE5 1
#  34609.051.100 DISTANZBLUCHSE $7%26X15 SPACER BUISHING T7X25X75 1
10 583.08.071.234 SPEICHE MS5X234-15G 249" DDE SPONE MSX234-75G 217 DDE 16
1 565.05.072.000 STAHLNIPPEL M5 STEEL NIPPLE M5 16
T2 546.09.000.100 FELGE VORMNE 1.6 X 21" EXCEL FRONT RIM 7,6 X 217 EXCEL 1
6 5T0.09.100.100 REIFENHALTER VAT {1,60%) ki LK VAT (7,607} 1
17 503.%0.090.050 MUTTER FUR REIFENHALTER 96 NUT WHEEL HOLDER * 26 1
20 365.00.060.700 BREMSSCHEIBE VORNE D=260MM FRONT BRAKE [HSK D=260MM H
2% 0015 0e0163 K AURDSCHRALUBE M BX16  5W=8 HH COLLAR SCREW M 6XT6  WS=8 &
22 565.09.064.000 STOVER-FLANSCHMUTTER ME SELF LOCKING NUT Me b
25 550.00.086.000 VERMCHLUSSPFROPFEN SFL13 PLUIG SFL13 1
30 503.09.081.000 STECKACHSE VORME L=235MM FRONT AXLE [=2350MM 1
32 4HE200.000 SKBUNDSCHRAUBE ME0X20 HH COLLAR SCREW MT0X20 1

167
30 Lo \& E@?@ (7
{/ /1 f

99-503.09.0

20

f,-:;}"';?“x
¢

21

"= NEUTEN § MEWS PART

¥ = MACH BEDARF F AS RECQLIRED

I
A




m 55.503.08.2 VORDERRAD MXC EXC.EGS  FRONT WHEEL MXC.EXC EGS 125-380 ‘99
FIG TEIENR/PARTMR  BEZEICHMUNG DESCRIPTION ary

L SE00D 00T 1440090 VORDERRAD 1 .6X21™ DD - k] FRONT WHEEL 1.6X27" OiD '93 1

2 5460901004490 VORDERRADMARE KPL.SILEER (593 FRONT HUE CPL. SILVER G593 1

3 Sl 00 0 000 LAGERDICTANIROHRE 17 502 7K64 5 BEAR SPACER TURE 17 SXI2X64 5 1

4 DEXS eIy RILEENKUCEL L AGER 6003 2SR C3 CROOVED BALL BEAR. a03 25K C3 1

5 (825 062032 RILESNKUGEELAGER 6203 205 C3 CGROOVED BALL BEAR. 8203 25R (3 1

5 _ & e 2R3HT0 WELLENDICHTRING 25X35X7 BT5L SHAFT SEAL RING 26X 26K7F BTSL 1

1 10 el | 7 BERD9.051.000 DISTAMZIRIMNG 173257 5 SPACER RING 17X25X7 5 1

11 !"pf 16 g SBi11.054.000 SCHEIBE 40 ¥ 852 X015 92 VWASHER 4G X 52 X (1% Y, i

12 1 ]_ § 0760 405270 WELLENDICHTRING 40X52%7 & SHAET SEAL RING 40X52%7 B 5

31? I 10 6AE3.08.071.234 SFEICHE MEBX234-550 217 DOE SPOIKE Atba s da- 160 A7 DO 36

@ ) P 11 585,00.072.000 SYAHLMIPPEL MG STEEL NIPPLE A5 36
9 ;{} . ﬁ*‘* 12 54608075200 FELGE WORNE 1.6X21° DD FRONT RiAE 7.6X21° DID 1
B ':':;3‘) f{ P 1 AH0L0%, T00. 100 REIFEMHALTER YWiAT (%60 Rt LOCE VAT 01 80") 1

I / 17 503300500650 MUTTER FUR REIFENHALTER  “94 NUT WHEED HOLDER a5 1

Ve 20 BES.00.060. 700 BEEMSSCHEBE WORME D=2000ARA FRONT BRAEE DISE D=26080 1

A M NS 0163 LK BUNDSCHRALSZE M 6Xte  SW=3 HH DO AR SCREW M 6XT6  Wioi=8 &

22 56505 Ot D00 STOVER-FLANSCHMEITTER KB SELF LRI ARUT B6 B

a4 BOE.08.019 000 DISTANZBUCHSE FUR VORDERRAD SPACER BUSHING FOR FRONT WHEEL 1

25 5a0.009.086.000 VERSCHLLSSPFROPFEN S7E13 PLUG SFLT3 1

A0 503.09.08% 000 LSTECKACHSE WVORME L=235MM FRONT AXLE [ =232584040 1

= I8 R IZ.00 000 S BUNDSCHRALRE 2020 HHE COLLAR STREW Midx2D 1

i i %21 d  581.11.0%2 100 TACHOAMTRIES 748217 (3,00 SEEECOMMETER DIRIVE F48297 (3 .00 1

i 4% 58111053100 MAITHNERMER FUR TACHOANTRIER 92 DRIVING DOG ESPEEDOM . DRIVESZ 1

99-503.09.2

" ow MEUTEL & MEW PART

¥ = MACH EEDARE £ AS RECURED




m 55-503.13.1 BREMSZANGE VORNE BRAKE CALIPER FRONT 125-380 ‘99
FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry
1" 503.13.015.044 BREMSZANGE VORNE KPL BREMBOF'99  BRAKE CALIPER FRONT BREMBO 99 1
5 546.13.205.000 REPARATURSATZ 28MM REFPAIR KIT 28MM 1
& 546.13.206.000 REPARATUR SATZ KOLBEN 28MM REPAIR KIT PISTON 28MM [
7 5481320000 BOLZEN KPL. 6X56 BOLT CPL. 6X56 1
8 546.13.212.000 HALTEBLECHE GARNITUR BREMBO RETAINING PLATE SET BREMBO 1
9% 503.13.030.000 GARN BREMSKLOTZE TOSHIBA H38 BRAKE PAD SET TOSHIBA H38 1
9 546.13.209.044 GARN. BREMSEKLOTZE FERODO D450 BRAKE PAD SET FERODO 10450 X
10 545.13.214.000 ENTLUFTUNGSSCHRALBE M10X1 BLEEDER SCREW MT0X1 1
2 546.13.218.000 MANSCHETTENSATZ CUP SET SHORT i
15 0015 080353 SK.BUNDSCHRAUBE M B35 SW=10 HH COLLAR SCREW M 8X35 Ws=10 2
217 50313011100 BREMSSCHLVOMART, 1290MM 98 BRAKE HOSE FRMARZ. 12900MM 98 1
1254200 MXC EXC EGS 1257200 MXCEXC EGS
21 58313.010.000 BREMSSCHLAUCH VO.WFP 1195MM '97  BRAKE HOSE FRONT WP 11958MM 97 1
125/ 2504/380 5X 125/250/380 5X
21 583.13.010.100 BREMSSCHLAUCH VO.WP 12900MM ‘97 BRAKE HOSE FRONT WP 1290MM ‘97 1
2504300/ 380 MNC, EXC ECS 250/ 300380 MXC EXC EGS
30 420.13.226.000 CU-DICHTRING DINT603-10X16X1 CU-SEAL RING DINF603-10X76X1 2
3 420.13.026.000 CU-DHCHTRING DINZ603-10X16X1,5 CU-SEAL RING DINFE03-10X16X1,5 2
35 502.13.025.000 HOHLSCHRAUBE M10X1X19 HOLLOW SCREW MTOX1XT9 1
60 ©899785 LOCTITE 242 BLAU &6CCM LOCTITE 242 BLUE 6CCM 1

* = NEUTEIL / NEW PART

X = WACH BEDARF f AS REGLHRED




m §5-503 16.0 HINTERRAD REAR WHEEL 125-380 '99
FIC  TEILMR/PARTMR  BEZEICHNUNG DESCRIPTION any
1 546.10.001.044/90  HINTERRAD KPL 2.15%19* EXCEL REAR WHEEL CPL.2,15X719" EXCEL 1
i H 125/250/380 5X 125/250/380 5K
1 503.10.001.044 HINTERRAD K#L. 2.15X18% DID'98 REAR WHEEL CPL.2.15X18" DID'9Y 1
125-380 MXC, EXC EGS 125- 380 MXC,EXC.EGS
2 546.10.010.044/90  HINTERRADMABE KPL. SILBER REAR WHEEL HUB CPL. SILVER 1
3 565.10.0011.000 LACERDISTANZROHR 121,5 MM BEARING SPACER TUBE 127 5MM 1
& 0625 060058 RILLENELUGELLAGER 8005 2RS C3 GROOVED BALL BEAR. 6005 2RS 3 2
5 0472 047175 SICHERLINGSRING DINO4T2-47X1.75 CIRCLIP DINGAT2-47X1,75 1
& 076D 324771 WELLENDICHTRING 32X47X7 BSL SHAFT SEAL RING 32%47X7 BSI p,
7 B46.10.016.000 BUCHSE FOR MABE BUSHING FOR HUE ;
8 58110071211 SPEICHE MSX211-10G 19" DDE SPOKE MEX277-10G 19 DDE 36
8 583.10.071.200 SPEICHE MBXI00-10G 18" DDE SPOKE M5X200-10G 18* DDE 3%
G 565.09.072 000 STAHLNIPFEL M5 STEEL MIPPLE M5 36
10 54610070900 FELGE HINTEN 2,15X19" EXCEL REAR Rifng 2 15X79° EXCEL 1
W 54610070300 FELGE HINTEN 2,15X18" BID REAR Ritt 2,15X18" DIp 1
11 546.10.060.200 BREMSSCHEIBE HINTEN 2208M REAR ERAKE DISK 220A48 1
12 0015 060203 S BUNDSCHRAUBE M BX20  SW=8 HH COLLAR SCREW M 6X20  WS=8 &
13 565.09.064.000 STOVER-FLANSCHMUTTER ME SELF LOCKING NUT M8 &
19 583.10.051.038 KETTENRAD 38-7 REAR SPROCKET 38-T ¥
19 £83.10.151.040 KETTENRAD 40-7 REAR SPROCKET 40-T X
19 5B3.10.051.042 KETTENRAD 427 REAR SPROCKET 42.T %
19 REII0.151.045 KETTEMRAD 45.7 REAR SPROCKET 45.T X
20 5831.10.151.048 KETTEMRAD 48-Z REAR SPROCKET 48-T 1
20 583.10.151.050 KETTENRAD 50-Z REAR SPROCKET 50-T 1
20 583.10.151.052 KETTEMRAD 52-2 REAR SPROCKET 52-T 1
2 B45.10.052.000 KETTEMRADSCHRAUBE-ISK M 8X29 SPROCKET SCREVW-AM M BX26 6
227 B3 10.086.000 STOVERFLANSCHMUTTER M2 SELF LOCKING NUT M8 6
23 500.10.065.000 KETTE 5/8%1/4" CHAIN 1
118 ROLLEN 118 ROLLS
23 BO0.10.065.100 CRING KETTE 5/8%1/4" DID Q-RING CHAIN 5/8X1/4 DID 1
118 ROLLEN 118 ROLLS
23 00100065 ,.001 KETTE 5/8X1/4° PER METER LHAIN 78 X
23 500.10.065.701 O-RING KETTE 5/8X1/4"PER METER O-RING CHAIN 5/8X1/47PER METER X
24 500.10.066.000 KETTENSCHLOSS 5/8X1/4* MASTER LINK 5/BX1/4" 1
24 50010066100 KETTENSCHLOSS S/8%1/4" O-RING MASTER LINK B/8X1/4" Q-RING 1

99-503.10.0

v MEUTEIL # NEW PART

¥ ow WACH BEDARF ¢ A5 RECQHARED




m $6-503.10.0 ° HINTERRAD REAR WHEEL 125-380 '99
FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Ty

33 B T0I00. 00 REFFEMHALTER VMZ (2.157) RiA LOCK VM3 (2.157) HH

f | 34 503.10,090.050 MUTTER FUR REIFENHALTER ‘96 WUT WHEEL HOLDER ‘06 H2A
: 18 RA0OZ 135000 BLINDSTOPFEN FUR FELGE FLLIG FOR R X
E 3% 50210086000 ABOECEXAPPE SFL1G COVERING CAP SFLTH 1

40 RO 0085 044 STECKACHSE HINTEN KPL L=264MM WHEEL SPINDLE REAR CPL L=264MM 1

41 5E5, 10084100 KETTENSPANMER MIT BOHRUMNC '95 CHAIN TENSIONER a5 1

502,08 0300050 SSCHRALIBE MEXAD AZ  SW=10 HH SCREW MEX4D AZ Wi=10 2

0934 OBOD0Z SEMUTTER DANGS34-M B HEXACON NUT DINDS34-M B 2

503 10,099.000 SH-MUTTER pM20X1.5 "R HEXAGON NUT M20X1.5 g 1

99-503.10.0

* = NEUTEIL / MEW PART

X = NACH BECHARF f AS REQRHRED




m 59.503.13.2 BREMSZANGE HINTEN BRAKE CALIPER REAR 125-380 ‘99
FIG TEILNR/PARTNRE  BEZEICHMWUNG DESCRIPTION QTy
1*  503.13.080.044 BREMSTANCE HINTEN BREMBD '99 BRAKE CALIPER REAR BREMBO 95 1
2*  503.13.081.000 REP.SATZ DICHTRINGE 32MM REPAIR KIT SEALING RINGS F2MM 1
3* 503.13.082.000 BOLZENSATZ FUR BREMSZANGE 32MM  BOLT SET . BRAKE CALIPER 32MM i
4 545.13.309.200 GARN, BREMSKLOTZE FERODO ID450  BRAKE PAD SET FERODO 1D450 1

4 54513309300 GARN. BREMSKLOTZE SINTER BRAKE PAD SET SINTER ¥
5% 503.13.083.000 BREMSKOLBEN 32MM BRAKE PISTON 32MM 1
6 54613311200 HALTEFEDER RETAINING SPRING 1

7 54513.214.000 ENTLOFTUNGSSCHRALBE MI0XT BLEEDER SCREW MI10XT 1

8 546.13.218.000 MANSCHETTENSATZ CUP SET SHORT 1
10 50213070000 BREMSSCHL HI. 530MM 125-38098 BRAKE HOSE RE.S50MM 125-380r'98 1
1 502.13.025.000 HOHLSCHRAUBE M10X1X19 HOLLOW SCREW M10X1X19 1
12 420.13.226.000 CU-DICHTRING DIN7S03-10X16X1 CU-SEAL RING DIN7S03-70X16X1 1
13 420.13.026.000 CU-DICHTRING DIN7S03-10X16X1 5 CU-SEAL RING DIN7603-10X16X1.5 1
21 546.13.301.244 BREMSZANGE-HINTEN KPL.  '94 BRAKE CALIPER REAR CPL'94 1
22 546.13318.200 REPARATUR SATZ DICHTRINGE 34MM  REPAIR KIT SEALING RINGS 34MM 1
43 546.13310.200 BOLZENSATZ BOLT SET 1
25 54613305200 BREMSKOLBEN 34MM BRAKE PISTON 34MM |

99-503.13.2

* = NEWLFTEIL # MEW PART

X w ACH BEDARF / AS REQUIRED

il
]|




m 96503143 SCHEINWERFER HEAD LIGHT 125-380 ‘99
FIG TEILNR/PARTMR  BEZEICHNUNG DESCRIPTION aTyY

1 E. @.13 10 S0 11650000 SCHEIMWERFER KPL. ELCOM ™83 HEADLIGHT CRL ELCOM a3 1
1 50211631 080 STELLSCHRALERE KPL. M4X40 ADIUETING SCREW CRE. M4x40 i

_:':"1? 12 502114100580 SCHEIMWERFERHALTERUNG ‘a3 HEADMIGHT BRACKET o3 2
| 13 0096 040183 EUNSTSTORFSOHR, KRADM 1T WiN1412 PLASTIC SCEREW ER4ONTE WNTE12 4

| T4 &41.19.038.000 BILLE-LAMNPE 12% 35/35W B&20D HILUX-BULE 12V 25535W BA200 ]

| 1% &7 036,000 LAMPENFASSUING BULE SOCKET 1
16 BT 637 000 ARDECKKAPPE COVER CAR 1

17 05871 35133 LEBLECHSCHR, THNF981- 3 5%13 SHEET AMMET SCR DN IaRT-2 8X13 F;

18 310.08.060.000 KABELTULLE D=8MM OFFEN RUBBER SLEEVE D=BMM OPEN 1

30 50211 410,000 SCHEINWERFER KPL CRV 3270 03 HEADLIGHT CPL. CEV 322 93 1

3[ BO2 11.436.000 LAMAPENFASSURNG BULE SOCKET 1

6 50211437000 ARDECERADPE COVER CAPR 1

34 4901 435000 LAMPE 120 5WW (W2 1X9 50) BULE 12V 5 W2 19 500 1

500 SO211.510.000 SCHEMWWERFER KPL. CEY 394 03 MHEADLIGHT ORI, CEV 52 54 1

B2 802.11.510.050 SCHEMWERFERHALTERUNG a3 HEADLIGHT BRACKET ot 2

BE BVT.11.038.000 LAMPE H4 12V 80/55W {(P43T) BULE H4 T2V &0/55W (P43T) 1

85 49011436000 LAMPENHALTER BULR HOLDER 4

86 &02.11.537.000 CLUAMMIKAPPE RLUBRER CAFP i

BE 0797 60003 LAHMYCHEIBE DIMNGTIT-) 6.4 TOOTH LOCKE WASH, DINGTST-A 6.4 4

a9 0833 00203 SR SCHRAUBE DMNO933-A0 ax20 HH SCREW DONG933-M 6X20 2

A0 SR TeT00 KAREL FUR SCHEIMNWERFER 43 CABLE FOR HEADHIGHT a3 ]

72 511410010 HKAREL FUR SCHEIMWEREER 93 CABLE FOR HEADLIGHT B3 1

730 S0 M1.510.0410 EABEL FUR SCHEIMWERFER 93 CABLE FOR HEADLIGHT 03 1

* = MEUTEIL / NEW PART

X = MACH BEDARF / AS REQUIRED




9R-546.14.2

BLINKER, RUCKLICHT

FLASHER, REAR LIGHT

125-380

‘99

§ - .
40 |
‘::*::r.l_ :f'}. 1
42 . 2|
ﬁf:..--*""‘ ¢ “53
{l’_’;—.-:a::: .

98-546.14.2

FIG
11
12
i3
14
16
17
18

TEILMR/PARTNR
983, 11.012.000
BRI . 112.000
HTLE.000
£41.11.015.100
2125 100003
ey 100003
Q=34 102003
S03.74 040100
503.14.041.10¢
570.11.045.000
203.14 £41.000
203.1%.076.000
07 0e0203

« MEUTEIL 7 NEYY PART

BEZEFCHNUNG

BLINKER VOLLIL/HLRE. "33
BLIMKER HI.LL/AVORE. 53
BEINKERCLAS LINKS UND RECHTS
LAMPE 12V 100 (BA155)
UNTERLEGSCHEIBE DIND125-A10.5
TAHNSCHEIRE DINETO7-110.5 L8
SE_MUTTER DINOS34-A10X1 25
ROCKUICHT KPL. 125-380 £G5S '98
LEUCHTHALUEBE 125-3B0 £G5S "9B
LAMPE 12 21/5W (BAY 150}
LEUCHTHALUBE 125-380G EXC 98
KABELSTR.HIMTERTEIL 125-380°98
SOMDERSCHRAURE 760 M 6X20

DESCRIPTION

FLASHER FRONT LS5 7 REAR R/S
FLASHER REAR L/S 7 FRONT R/S
FLASHER LENS L75 AND RS

BULE 12V 10W (BATES)

WASHER DINGT25-AT0.5

LOCK WASHER DINBFIF-10.5 IT
HEXAGON NUT DINDIZIL-ATONT 25
REAR LIGHT CPLT25-380 £G5S 98
REAR LIGHT LENS 125-380 £G5'98
BLLE 12V 27750 (BAY15D

REAR LIGHT LENS 125-380 EXC'98
WIRING HARNESS REAR T25- 28098
SPELIAL SCREW To0 8 6X20

¥ = NACH BZDARF & A% RECIIRED

»)
2

Lo e B e g b BSORD

o
]




m 55.503.14.0 TACHOANLAGE EXC USA SPEEDOMETER EXC USA 125-380 ‘99

FIG TEILNR/PARTMNRE BEZEICHNUNG DESCRIPTION QTy
580,11, 180.000 MEILENZAHLER CDOMETER 1
5 58011599000 FUGSCHALTER LOSE PULL SWITCH LOCSE =
9 005 0eli23 SK BUNDSCHRAUSE M 6X12  SW=8 HH COLLAR SCREW M X712 We=g 2

10 546.11.120.200 TACHOHALTERUNG VDOWODO  '95  SPEEDOMETER BRACKET VDOWODO'S5
11 0125 (a3 LNTERLEGSCHEIRE DiMD125-A 4.0 WASHER DINGT25-A 4.0 2
14 0285 (MO003 LEMUTTER DiM0O25-M 4 SELF LOCKING NUT DINGRE5-M 4 2
‘ 20% 58414 0555400 TACHOWELLE Me2/f52 9500AR 98 SPEEDOM CABLE MT200T2 950858 1
25 58111052400 TACHCANTRIER 7458217 {3.00 SPEEDOMETER DRIVE 748217 (3.00 1

- 27 sB1 11053400 MITHEHMER FUR TACHOAMTRIER ‘92 ORMVING DOG ESPEEDOMM DRENVESZ
20
25
?9?-545._“_{_4?_-_._?_' * = MELITEIL / NEW PART ¥ = MACH BEDARF / AS REGURED

=5




TACHOANLAGE EXC

SPEEDOMETER EXC

125-380 '99

99-503.14.2
FIG TEILNR/FPARTMR BEZEICHMUMNG DESCRIPTION QTyY
$° B03.14.065.000 TACHOGEHAUSE EXC SIGMASPORT'9S  SPEEDOWAETER CASE EXC SIGAMA 99 i
a* 803140859 000 TACHOMETER SHoMA SPOET 500 "5 SPEEDONAETER S5 A SPORT sp9g 1
7 583.14.069 15 GEBERKABEL FUR SIGMA 500 38 CABLE FOR SIGAMA 500 98 1
550.11,022.100 ABSTANDHALTER D=6/BMM, SCHW. CLAMP 6/8MM BLACK 3
g% 391,11 425000 LAMPE 124 1 2W (W4 &D) BULE T2W 7.2W (W2 X4 &0 A
10 0963 040203 SENKSCHRAUBE DINOSEI-M 4X20 FLAT HEAD SCREW DINGB6E3-M 4X20 1
11 583.14.069.050 MAGNET LOSE g7 MAGNET LOOSE a7 1
. 12 502.32.050.001 STAHILSCHEIBE 6X17X3 STEEL VWASHER gX717X3 1
g ‘“sn 13 583.12.099 073 HALTEELECH F. TRIFPMASTERGERER BRACKET FOR TRIPPMASTER SENSOR 1
“‘%‘“ A, 4 (285 040003 55 MUTTER DINGSES-M 4 SELF LOCKING NUT DINOSES-M 4 1
1 RN 7 0014 060103 SK.BUNDSCHRAUBE M EX10  SW=8  HH COLLAR SCREW M 6X10 WS=g 2
e s XIS
NS Tk
R g i
! S ) '|_."'.\,_ '\-..\_,H_ ....... __.-"
6 o 9 B
% @
"!L
A "‘
13 )
PR _ B
W ﬁ'“
12 ¥ w10 7
H’ _-_-:.-'I
59-503,14.2 * = MEUTEIL / MEW FART ¥ = NACH BEDARF  AS REQUIRED

29




y 77 77 BT TACHOANLAGE EGS SPEEDOMETER EGS 125-380 ‘99

FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION QTy
1% 503 14.057.000 TACHOMETER FACOMSA 180 KMH "99  SPEEDOMETER FACOMSA 180 KMH'99 1
2% B03.14.065.100 TACHOGEHAUSE 125-380 ECS 99 SPEEDOMETER CASE 125-380 £G5S 1
3*  503.11.065.000 Z0ND-UND LENKSCHLOSS KPL, 7ADI IGNITION LOCK CPL ZADI 93 1
6 502.10.085.000 ABDECKKAPPE SFL16 COVERING CAP SFL76 1
£ 503.14.067.050 MUTTER FUR TACHOMET. M12 SW=17  NUT FOR SPEEDOM. M12 SW=17 1
g 310.08.0680.000 KABELTULLE D=BMM OFFEN RUBBER 5LEEVE D=8MM CPEN 2
gt 491 11.425.000 LAMPE 12V 1,2W (W2x4 6D} BULE 12V 1,2W (W2X4.6D) 3
10 01605021 KUNSTSTOFFSCHR. KASOX 12 PT1411 PLASTIC SCREW KAS(X12 PT1471 Fd
SCHWARS BLACK
15*  503.14.061.000 TACHOHALTERUNG 125-380 £GS 99 SPEEDOMBRACKET 125-380 £GS'99 1
19 17 D014 080103 SK.BUNDSCHRAUBE M 6X10  SW=8 HH COLLAR SCREW M 6X70 W58 2
20° 58414055100 TACHOWELLE M12/M12 950MM 98 SPEEDOM.CABLE M12/M12 350MMM'98 1
i 21 581.11.0562.100 TACHOANTRIER 748217 (3.0) SPEEDOMETER DRIVE 748217 (3,00 1
3 ‘ 23 581.11.0653.100 MITMEHMER FUR TACHOAMNTRIER '92  DRIVING DOG FSPEEDOM.DRIVE'S? 1
20
7
23
99-503.14.1 * = NEUTEIL / NEW PART X = NACH BEDARF / AS REQUIRED




WIRING HARNESS EXC

250/300/380 99

99-546.11.1 KABELSTRANG EXC
FIG TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION Qry
1 503.11.075.000 HAUPTKAB.STR.125-380EXC USA'SE WIRING HARN. 125-380EXC USA'SR 1
ALISSER 200 EXC USA OUT OF 200 EXC USA
2*  547.11.075.300 HAUPTKABELSTR. 250-380 EXC 99 WIRING HARNESS 250-380 EXC ‘99 1
4 503.11.076.000 KABELSTRHINTERTEIL 125-380-98 WIRING HARNESS REAR 12%-380°08 1
32 5 f.') ) N 5 440,11.076.200 KABELBAND 200MM CABLE TIE 200MM X
15 ‘55. * { et = 440.11.076.305 KABELBAND 290MM CABLE TIE 290MM X
} 1 e o= 4 7 491.11.425.000 LAMPE 12V 1,2W (W2X4,6D} BULE 12V 1,2W {W2X4,6D; 2
e e 9 0015 060303 SKEUNDSCHRALBE M 6X30 SW=8  HH COLLAR SUREW M 6X30 WS=8 2
i T’ 10 503.41.070.000 LICHTSCHALTER CEV 2/4TAKT '98 HLIGHT SWITCH CEV 2/4TAKT 98 3
i SYMBOLE WEISS SYMBOLS WHITE
18a 5114 44
& 11 510.11.050.000 BREMSLICHTSCHALTER VORNE FRONT BRAKE LIGHT SWITCH 1
12 510.11.060.028 SCHNARRE TRE AC HORN TR 1 ]
13 580.11.034.500 SPANNUNGSREGLER TYMPANILM ‘90 VOLTAGE REGULATOR TYMPANILIM9G 2
14 557.11.034.000 SPANNUNGSREGLER XOEL. EXC USA VOLTAGE REGULATOR KOKUSAN EXC 1
125-380 EXC USA 125.380 EXC USA
15 550.11.599.000 ZUGSCHALTER LOSE PULL SWITCH LOOSE 1
18 OlHeE 0eli0a SK.BUNDSCHRAUBE M 6X10  SW=8 HH COLLAR SCREW A 6X70  WS=8 1
21 570.13.072.000 KABELHALTER 12MM 0210 WIRING HOLDER 128M 0270 X
;) 5 N 57013072100 KABELHALTER 16MM WIRING HOLDER 16 X
i i 32 581.11.076.000 KABELHALTER KMS NR. 150-47610 CABLE SUPPORT KHS NR.150-47610 1
!;Ih *_32 s 4 a1 h03.11.051.100 BREMSLECHTSCHALTER HIMNTEN 98 BRAKE LIGHT SWITCH BEAR 95 1
. (=
% A, TE !T 5l
e By e e
._-uTl .._..H_ﬂ.:?.::- . - - e wET
12 { > &¥ S

99-546.11.1

* = MEWUTEIL ¢ MEW PART

# = NACH BERARF £ A5 REQLERED




m 55546110 KABELSTRANG EGS WIRING HARNESS EGS ~ 250/300/380 '99
FIG  TEILNR/PARTNR  BEZEICHNUNG DESCRIPTION aTy
1" 547.14.075.400 HAUPTKABELSTR, 250-380 EGS 99 WIRING HARNESS 250-380 £GS '99 1
4  503.11.076.000 KARELSTR HINTERTEIL 125-380°98 WIRING HARNESS REAR 125-380'98 1
5 440.11.076.200 KABELBAND 200MM CABLE TIE 200MM X
@ 60 5 - 440.11.076.305 KABELBAND 290MM CABLE TIE 290MM 1
38 O 7 446.11.207.200 BLIMKGERER SUMITOMO  ADV'97 FLASHER UNIT SUMITOMO ADV'S7 1
8 2 582.11.031.100 HALTEBLECH FBLINKERRELAIS "98 BRACKET FOR FLASHER RELAISE'D8 1
%, 9 %, 9*  49%.11.425.000 LAMPE 12V 1,2W (W2X4,6D) BULE 12V 1, 2W (W2X4.6D) 3
Sec e Jp e 10 503.11.070.000 LICHTSCHALTER CEV 2/4TAKT ‘98 H LIGHT SWITCH CEV 2/4TAKT 98 1

) ;t:x S\ SYMBOLE WEISS SYMBOLS WHITE
¢ ’ 10 503.11.070.100 LICHTSCHALTER CEV EGS ALIS. 58 HUIGHT SWITCH CEV EGS ALS. 98 :

SYMBOLE GELB SYMBOLS YELLOW

10 11 580.11.109.010 STECKSICHERUNG 10 A FUSE 10 A X
13 503.06.013.000 BATTERIETRAGER 125-3B0 EGS ‘98 BATTERY CARRIER 125-280 EGS'98 1
21 570.13.072.000 KABELHALTER 12MM 0210 WIRING HOLDER 12MM 0210 X
3._-,,,;; 33 - 570.13.072.100 KABELHALTER 16MM WIRING HOLDER 16MM X
[a2 29 503.11.029.000 BLINKERSCHALTER CEV ‘98 FLASHER SWITCH CEV 98 1
Ot g 30 130.11.070.060 ADAPTER FOR BLINKERSCHALTER'SE  ADAPTER FOR FLASHER SWITCH 98 1
29 g, 3 31 0985 040163 LINSENSCHRAUBE DIN7985-M 4X16 FLAT HEAD SCREW DINFOB5-M 4X16 2
T 32 DOR4 040223 ZYL SCHRAUBE DINGOB4-M 4X22 A CYLHEAD SCREW DINOOZ4-M 4X224 2
< ”"‘Zi 33 0934 (40003 SK_MUTTER DINOS34-M 4 HEXAGON NUT DINOS34-M 4 2
0 g 34 503.11.037.000 HALTERUNG FOR KONDENSATOR 98 BRACKET FOR CONDENSATOR 98 1
) - 35 491.11.435.100 KONDENSATOR 25VOLT, 10.000 MF CONDENSATOR 25V 10.000 MF 1
Y = 36 545.11.048.000 KONDENSATORAUFNAHME CAPACITOR BRACKET 2
" 72 1 . 37 BR1.11.076.000 KABELHALTER KHS NR. 150-47610 CABLE SUPPORT KHS NR.150-47610 1
Y ?@ O LLE 38 510.11.050.000 BREMSLICHTSCHALTER VORNE FRONT ERAKE LIGHT SWITCH 4
; 39 502.11.475251 DIODENBRUCKE DIODE BRIDGE X
Y - gt =82 40 260.11.130.000 DHODE CIODE X
o8 G e il e SR 4 50 546.11.034.100 LADEREGLER SHINDENGEN 12V 98 VOLTAGE REGULATOR SHIN 12V 98 1
e =r-'f.;:.% 51 503.11.051.100 BREMSLICHTSCHALTER HINTEN ‘08 BRAKE LIGHT SWITCH REAR 98 1
A = 52 DOY4 060153 SKBUNDSCHRAUBE M 6X15  SW=8  HH COLLAR SCREW M 6X15 WS=8 2
*- B0 545.11.060.000 GLEHCHSTROMHORN 12V TRY DC HORN 12V TR9 1
i 70 545.11.008.000 BATTERIE 12V 1,2AH BATTERY 12V 1,24H 1
Ji 72 503.03.025.000 GUMMI FOR SEITENSTANDER ‘98 RUBBER FOR SIDE STAND 98 2
' 73 0017 060203 SONDERSCHRAUBE TE0 M 6X20 SPECIAL SCREW T60 M 6X20 3
B0*  503.11.080.100 BLINKERKABELSTR VO.125-380 '99 FLAS. WIRINGHARN. FRONT 125-380 1
Bl 503.11.081.000 BLINKERKABEL ST H1.125-380 ‘98 FLAS. WIRINGHARN, REAR 125-380 1
________ ) 82 500.31.003.000 HALTEPLATTCHEN RETAINING PLATE 2
99-546.11.0 * = NEUTEIL / NEW PART ¥ = NACH BEDARF / AS REQUIRED '

|
o

H




m 99-503.12.0 ZUBEHOR ACCESSORIES 125-380 '99
FIG TEILNR/PARTNR BEZEICHMUNG DESCRIPTION QTY
. 10 503.12.010.000 GEPACKTRAGER SILBER 2T ECS 98 BAGGAGE CAR, SILVER 2T EGS 98 1
f,:;;{ii:;} ,:;% 12 0015 060203 SK.BUNDSCHRALUBE M 6%X20° SW=8 HH COLLAR SCREW M 6X20  WS=8 2
10 - fx,-?;;:‘f f_,_f;:;:fr,r’ x 14 503.08.052.000 BLACHSE FUR SPOILER X1 1X16X5 BLISH FOR SPOILER EXT1XT16X5 2
e w{'w,f & ﬂk 0 S02.02.079.050/30 WINDSCHUTZ LLAREKPL. SCHWARZ  SCREEN CPLL+R/S BLACK 1
o / 31 S02.02079.044/30 HANDSCHUTZ LIARE KPL. SCHWARZ HAND GUARD CPLL+R/S BLACK 1
.-"_'__":""H .
___.-":-__.-'" A
AN /
A
VI
14 %o
12
Ly
@ N
<. W TR .
- .""""-\-.._ _-H,_:.:. ;- l-r'!ﬂ
- M
Nl
:’H"\-\._ xl ..rl"\_ --.
.- & % 3
31 T, \H""""»-. L T
, L B,
- . T S S
..-"' - "-"-:_- LR .J.-
- .. "l . o
& & | ! i ."'\.\_‘_
i s -
=, 4 — - -~
r w
e \/
30 i /-
-, -

23-203.12.0 * o NEUTEIL / NEW PART X = HACH BEDARE / A5 REQUIRED




97-546.29.0

i1

STAHLPLATTE
SELBSTGEFEATIGY
STEEL PLATE
HOME MADE

HOLIGABEL
EELABSTGEFERTIGT
WODDEN FORY PLATE

HintE MATE S m
E

gt <
.-"'-r.- ~ :"'"
e - 'l
__.-'" i -/I-"’- -
A
.E" T
L

B, e

T

— =
-

e -

* = NEUTEL & NwW PART

m 98:54629.0 SPEZIALWERKZEUG SPECIAL TOOL 250/300/380 ‘99
G TELHR/PARTHR  BEZEICHNUNG DESCRIPTION Qny
1 5&0.12.001 000 UNIVERSALMONTAGERQCK %6 LINIVERSAL MOUNTING RACK  '96 1
3 546.29.003.000 KUPPLUNGSHALTER 25090 CLUTCH HOLDER 260 50 1
4 560.12.004.000 ZAHNRADSEGMENT GEAR WHEEL SEGAMENT 1
5 546.29.009.044 MAGNETABZIEHER M27XT KOKLISAN AMAGNETIC BULLER M27X1 KOKUSAN 1
& 6276 B MAGHETARZIEMER M26X1,5 SEM/MOT  PULLER AM26X71,5 SEMAAOT i
7 B10.12.071.000 SEECERRINGZANGE VERKEHRT SPECIAL CIRCLIP PLIER 1
B 544.12.012.000 HALTESCHLUSSEL FOR ROTOR SEM HOLDING SPANNER FOR FLYWHEEL i
g 51012014000 GRADSCHEIRE TIRNG DEGREE DISC 1
10 S10.12.016.000 SCHUTZXAPPE F KURBELWELLE M12 PROTECTION CAP CRANKSHAFT M12
11 546,29.012,000 HALTESCHLLUSSEL ROTOR 2K-1/2K-2 HOLD, SPANNER ROTQR 2K-1/2K-2 ;
13 501.12.073.000 MESSLIHR 0-70 MM AL GAUGE 0- 1088 1
14 801,12.030.000 MESSUHRHALTER DIAL GAUGE SUFPORT i
1 R84, 24 (50 000 LOCTITE 648 CRON 20ML EOCTITE 648 GREEN 20041 9
16 6899 785 LOCTITE 242 BLAL 6CCM LOCTITE 242 BLUE 6CCH 1
17 151.12.017.000 | AGERAUSZIEHER BEARING EXTRACTOR 1
18 151.12.018 100 EINSATZ 18-23 MM INTERN BEAR PULLER 18-27 A
18 151.12.018.000 EINSATZ 12-16 MM INTERN BEAR PULLER 1276 M
18 15192018200 EINSATZ 57 Mibd INTERN.BEAR PULLER 5-7 MM
19 546.29.027.000 MIETWERKZELIG FOR KUPPLUNG RIVETTING TOOL FOR CLUTCH
75 0276179000 ABZIEMER FUR PRIMARRAD EXTRACTOR PR.GEAR

X = NACH BEDARF / AS REQIUIRED




TECHNICAL DATA - ENGINE 250/300/380 SX/MXC/EXC ‘99 (only USA)

Engine

250 EXC, MXC

AT %

380 5X

380 EXC, MXC

Design _

Liquid-cooled single-cylinder two-stroke eng

249 com 297 com §

368 com

675/ 69.5 mm (2.66 7 2.74 in)

A2 /73 mm (2.84 / 288 in)

78/ 77 mm (3 / 2.98 in)

SUPER fuel, research octane no 95 mmed '.-.nl',h hughagrad:: two stroke oil {Shell Advance Racing X)

Oil f gasofin ratio

. Connecting rod I::-eanng

1:50 - 1:60 when using hlgh grade two stroke ofl. When in doupt, please contact your lrnpnrter or use 1:40 mix ratio o be on the safe side

Crankshaft bearing i

1 deep-groove ball bearing / 1 cylinder rofler bearing

needle bearing

.................

. Piston pin bearing l____ -

i Piston

needle bearing

cast piston forged piston )

cast piston

............................

Dunenmn o ;E = i

bwio plain compression nngs

0401 mm (0 +0004in)

Carb-u retur

ng generator

13V 40w

Hat slide carburetor, ::arbureinr sﬂthns see table 3

o generator

- ignition timing R 1.8 mm (0.07 in)} (17 °) BTDC 2.0 mm {0.08 in} (17°) BTDC 2.2 mm (0.02 in} {17 *) BTDC
Spark plug - NGKBRBECM 000000000000
Electrode gap 0.6 mm {(.024 in) L
Dimension *Z" CSasar 48 mm (1.9 in) 46 mm (1.7 in) 50.5 mm (1.99in)
| TVC start open 5400/ min | 5300/min 5200/min
TVE fully open 7550/ min i 7750/ min 7200/ min
| Primary drive straight cut spur gears, primary ratio 25.72 | straight cut spur gears, primary ratio 26:72
_ Clutch ' - multiple disc dutch in ol bath, hydraulic operated (Shell HF- E15)
| Transmission R 5 speed, daw actuated
Gear ratio EXC M-XC EXC MXC
17 Cear 15:29 1529 | 15:29 15:29 D29 15:29 15:29
2% Gear 17:27 18:26 { 18:26 18:26 1826 18:26 18:26 |
; " Gear 19.25 19:22 | 19:22 19:24 19:24 19:22 19:24 |
4" Gear 21:23 21:20 21:20 21:33 21:23 | 21:20 21:23 5
5‘“ Gear 23:21 2318 - 23:18 231 aEn ' 23118 23:21
Eear lubrication N (.8 | engine ol 20W-40 (Shell Advance VSX4) 1'
Available chain sprockets i 136/ 1487158 forchain Mk
Coolant 1.3 litres, 40% anti freeze, 60% water, at beast -25 "C (13 *F)
tgnition system ROKUSAN 2K-1 KOKUSAN 2K-2 KOKUSAN 2K-1 KOKLUSAN 2K-2

T2V A0W

Adp-filter

_ wet foam type air filter insert

S ——



TECHNICAL DATA - ENGINE 250/300/380 SX/EXC/EGS '99 (all models out of USA)

PEngine | 250 5% 250 EXC,EGS | 300 E”‘.-‘_...EGF* 5 380 5X ? 380 EXC, E*?? ........................
i Design E_l-:[ud mnled 5<nﬂle cylinder two-stroke en_,g-:ne with KTM Twin Valve Control exhaust system and KTM Torque Chamber §
 Piston displacement  § .. AN _ 297 cem 368 ccm
. Bore / stroke : 67.5 / 69.5 mm ('.? EE f :-" ?4 i J _F2/73mm{284/2880im | 78 .'r??mml::i.-" ?‘?H in
L Fuel i _SUPER fuel, research octane no 95, mixed with high-grade two stroke ol {Shell Advance Racing X)
...F.:.’.'f.f’..E...’?‘.:?!!F‘.f..".E‘.F.F‘. ........................... LE '?"3 1 B0 when using high grade two stroke oil, When in doupt, please contact your importer or use 1:40 mix ratio to be on the safe side
. Crankshaft bearing i 1 der}p -groove ball oearing / 1 cyfinder roller bearing
i Connecting rod bearing: needle bearing
-f.’E'FP"‘ LAl A e L
. Piston i cast piston : forged piston cast piston 5
 Piston ring SRR e A0 plaint compression rings
| Dimension "X e 0+ 0.1 mm {0 + 0.004 in) |
i Jgnition timing |19 mm (0.07 in) (17 *) BTOC_| 1.2 mm (0.05 in) (13.5 *) BTDC | 1.2 mm (0.05 in) (13.5°) BTOC | 2.1 mm (0.08 in) (17 *) BTDC | 1.4 mm (0.06 in) (13 °) BTDC |
L e
| Electrode gap i 0.6 mm {0.024 in) :
'i Dimension *2* SAvdsr | 48 mm (1.9 in) ; 46 mm (1.7 i) ‘ 50.5 mm (1 99 in) 1
TVC start open 3 5400/ min § 5300/ min 5200/ min
WC fullj,- open i - 7550/ min i FI50 min | 720 min
anar}r drive | . srasght cut spur gears, primary ratio 2572 | __straight cut spur gears, primary ratio 26,72 :
[ Cluteh l  multiple disc clutch in ol bath, hydrauic operated (Shell HF-E15) i |
e 5 speed, caw actusted _ .
| Gear ratio -
11 Qear i 15:29 15:29 15:29 15:29
L 2 Gaar ; 17:27 18:26 ; 18:26 18:26
| 3" Gear I 19,25 | 19:22 i 19:24 19:22
14" Gear i 2123 21:20 21:23 2%:20 5
5" Gear - 23:21 I = |- i 23:21 ———— 238 ]
CGearivbrcaton __{ B 58 engine ofl 2040 Shel Advance Voxe) T
Ualable chain sprockets | _ 13714t/ 15t forchain %t
Coalant i 1.3 litres, -:1[‘.!'::-2. anti freeze, B0% water, at teast 25 "L (-13 °F) L o L
lgnitionsystem | KOKUSAN2K-1 | . SEMKIT | KOKUSAN2K:T 1 SEMXI1
| Generatoroutput | nogenerator | 12V 130w L no generator . 2v 13ow
Camuretc:-r : . . H‘“ ‘*""i“ "'*“’t?.'ﬂf“t”r carl:nuretn:nr 55"1'”5 S bl 3 oo
i Air-filter | R wet foam type air filterinsect




TECHNICAL SPECIFICATIONS CHASSIS 250/300/380 SX/MXC/EXC/EGS '99

[ S S S S S ——

S 250/3805x | 250/300/380 MXC 250/300/380EXC |  250/300/380 EGS |
Frame Central chrome-maoly-steed frame
------------------------------------------------------------------------ I'
Fork o s— WP Exireme @30 mm
Wheel tfa'.rei' fr{mt.-“rear 280 / 320 mm {11.0 / 12.6 in)
ﬁ_g_g_r__@yﬁﬂﬂ;._ugq ________________ ‘WP Prngrﬂﬁm- Dampmh System shock abmrber aluminium swingarm
Frontbrake . Discb "’3.‘.‘E.E‘.“.‘Fﬂ..E'.’.*f.‘f?.'??!!'l..'.‘.?.':?E?....t.’.'.'.ﬁ.‘f.?..‘f.'.?':?.‘.a 260 mm (10.2 in}, brake caliper floated 3
(Rearbrake =~ b Disc brake with carbon-steel brake disc @ 220 mem (8.7 in), brake caliper floated ;:
Front tires E':!'-"rﬂﬂ 217 51M BOA100 - 217 51/ Q090 -~ 21" 54K 'f-.‘ll"";ll:} .-”I ’.’:ﬂiF-‘. ‘
- - BOS100 - 21% 51M - §
Adr pressire offroad 1.0 bar (4 psi) 1.0 bar {34 osi) 1.0 bar {14 psi) 1.0 bar (14 psi)
Air press. road driver only . - 1.5 bar {21 psi) 1.5 bar (21 psi)
: i w s e -
EKear lires TI0S0 - 197 b2 1107900 - 187 &4M 'éf-‘-ﬂ.-"ﬂﬂ - 18* FOR 140/80 - 18" J0R 5
- - 110/100 - 18" 64M - g
Air pressure offroad 1.0 bar (14 psi) 1.0 bar (14 psi) _ 1.0 bar {14 psi) 2.0 bar (14 psi) i
Arpress. mad criveronly |~ ) - 20bar(28psh | 20bar(28ps) l
Fue! tank capacity 7.5 liker 12 hiter 5 2.5 oder 12 liter 9.5 oder 12 liter '
{2 US gallons) (3.2 US galions) {2.5 or 3.2 US gallons} (2.5 or 3.2 US gallons) |
Final drive ratic 14504 14:52 TaH0r f a5 1450 £ 1548t
- LR L] i T L LT T T U — __!
Chain 1 I Wex 14
Fwallal:u o fII'FEl| S;Jrcu:ket& i8t, 40t, 42¢, 45t, 48t, 50t, 52t
- T TV R P TR A -l
Ste-s,rlng head angle 63.5°
Whael base o 14871 £ 10 mm {58.3 = 0.4 in)
Seatheight,unloaded | 925 mm (36.4 in)
Ground dearance wnfaded | 385 mm {13 )
Cead-weight without fuel ; 101 kg IIE;EI s 125 kg ilEE 3 lbs) 1037 kg {229 |bs} 109 ke (240,56 1bs)
Standard adjustment - fork
W E‘IBT?EE WP 9187769
Corpression adjuster 12 12
Rebound adjuster 12 12
Spring 4.2 Nimm 4.0 MNfmm
: Torques
Spring prefoad 5 mm (0,2 in) 5 mem 0,2 m] . A i -
Ajr chamber length 150 mm {59 in) 1565 mm (6.1 in) Collar screw ront weehpnndle_ M 10 A Nm_ (20 ft.ib)
: Brake caliper front
Capacity per fork leg appropx. 750 com appropx. 750 com Aake caliper fron Me 25 Nm (19 ftib)
4 ki
Fork o SAE 5 SAE 5 — | Loctite 242
- Elar'l'lplF?, SCTEWS L.II}FlE‘I' fﬂ‘rk I:'ﬂdgf' M B -'FE Nm {11 H:;I:I:l
'|F:I'i{}T§: . the left and the risht fork | ' it Clamping screws lower fork bridge M B 20 Nm (15 ft.tb)
e damyang vrks n the BT andd the ngnt 1ork leg are of different e o e
design. Malke sure not to mix them ep in case of repair or senvice jobs. Clamping AETEWS 1|:3 kstubs | M 8 L" Nm (11 ft.ib)
Collar nut rear wheel f.purbd!s, M 2{):1 I;‘. B0 Nm (59 ft.ib)
Hexagon nut swing arm bott LM 1431 5 100 Nm (74 ft.lb)
Shock absarber top | M 12 &80 Nm (44 1t1h) i
Shock absorber bottom M 12 40 Nm (30 f.1b) 1
S N E— |
T T T O e TR T Ii_}H’IF‘r serews on chassis M B I 10Nm (7 ftib)
Standard-ad ustment - shock absorber -
s Me | 25Nm (191t |
 weiwerz | weawwrw || Mo | 45N G3tib |
Compression adjuster | ] ; &
Rebound adjuster : 14 ' 12
Spring PDS3-250 PDS2-250
Spring prefoad 5 mm {0, 2 i) &mm {0.23 in} |



PERIODIC LUBRICATION AND MAINTENANCE SCHEDULE
125-380 6.9 |

=
E
s ]
=

(2500 s} or once a yean

at lpast

AT A REGULAR COMPETITION USE OF THE BIKE, THE 4000 KM (2500 MILES)
SERVICEIS TO HEMEWWM
T e
Ehangu transmuss,lun oil
' Check spark plug and electrode | gp =~ T
Ehange spark plug """ .

15t senvice after 1000 km
(800 mies) or 10 hours
after 2000 km

{1250 mies) or 20 hou
after 4000 km

Once 4 year

]

»
-
-»

Checlf. intake manifold for leaks and cracks [ ! |-
Drain and clean r.arl::uretm float chamber . -

Adjust idling . .
Check breather hmes. of engme case and gas tank for comect |:u:|5|t|:_'|n without buckles -

—— e e

.............................

»

»
Check chain tension . .
e 2
Check qua!lt}r ﬂl‘ antlfrﬂeze ....................... '

Check cooling system for leaks - visual mspi.:rtmn o . | .
Check exhaust systemn for cracks and leaks

Replace glass fiber yarn of silencer

e ke P e L A TR

e
Check of the exhaus.t suspension system .
.

............................................................................

...............

»
FTaEk brake discs .
inspect condition and installation of front and rear brake hoses . [ ™
Check free travel and free movability of hand brake lever and foot brake lever . . io»

Check the ail Ie'-reE in the master cylinder of the hydraulic clutch i . .

T ——— TP TT L TLE TR PELCEIEREREREEE Lt

............................

| Check telescopic fork action T .
Check telescopic fork for leaks 1 .
.

L i s ————

thupahemmh&mmﬂrmwmummmﬁmteﬁemm:mmmw' o« | & | e

Check steering head bearing free play ) -E
“Clean and regrease St-m:rlng head I:ueanng } 1 ¢ *
i

Check setting and damplng of shock absorber .

e ———

“Service shock absorber completely |
Grease swingarm needle bearings (Dont grease the pivot bearing ﬁrnrn ﬂ"nE shnck absorber L .
“Check for even spoke tension and rim alignment -
Chock wieel boangs
Check tires for cuts and air pressure

Check cables for damage and free movement _ _
ﬁu:i;ust and oil control cables ] I .

Check battery holder and connections {CH, 5|ngapcnr¢} ____________________________ .
Check adjustment of headllght .

..........................

Clean and Iubncatﬂ mntml lever pivot pmnts | - . ]

]




i}.tﬁmmtzﬁm ﬂ.ﬂﬁmﬂm} ﬂﬂﬂmﬂﬂﬂ} Flange boits - cylinder-head M 8 35 Mm -‘,Efl.l}}

Piston ring end gap 0.3-0.4 mm Muts-cylinder base M 10 35 Nm (25 ftib)
Connecting rod bearing - radial dmam 0.021-0.032 mm Flywheel collar nut M 12x1 60 Nm {44 fLib)
Transenission shafts end float 0.1-0.2 mm Nut for primary sprocket (LH thread) M 1815 Loctite 242 150 Nm (110 ft.ib)
Clutch springs - length 225 new = 43 mm, minimum jength = 42 mm Nut for inner clutch hub M 18x1.5 Loctite 242 100 Nm (74 fib)
Crankcase and cover bolts MB B Nm {6 fLibh

Swingarm pivot M 14 100 Nm (74 fLib)

Flat head screw release plate kickstarter M Ex16 Loctite 648 19 Nm {14 ft.1b)

Other secrews ME 10 Mm {7 ftib)

Me 25 Nm {19 #ftib)

M0 45 Nm_ {33 ft.Ib)

0.2/0.4/0.5/0.7 mm

:Rmn*‘pﬁi:ﬂﬂqkwwﬁ o Coe
=

.'|_-| ﬁ_q. r...\

3 -
- CET A AR
...'L..l......l-_ttu. A:.E:Jiﬂj:' iy, - K

Carburetor Keihin PWK 38 Kelhin PWK 38 Keihin PWK 38 Kefhin PWK 38 Keihin PWE 38
Carburelor setting number 090598 100598 100598 070558 060598

B Main jet 172{168,170,175) 175(170,172,178) 175(170,172,178) 170{168,172.175) 175(168,170,172)
dling jet 45(48,50) 45{42 48} 45{42 48) 4845, 50} 45(48,50)

il Starting jet &5 85 85 85 BS
Jet needle NOE GINGE H NOZ 1) N85 CINSS D) NBS C{NES D) NOZ HINOZ G,NOZ 1) |NOZ GINOZ HNOZ 1)
Needle position from top It i It I ki
Throtthe valve [ f 6 & [
Air adjustment screw opert 15 1,5 Umdr, 1.8 Umdr. 1.5 Limdr. 1,5 Urndr,
Performance restrictor - - slide stop 31mm - slide stop 36mm




	1999 250-380 SX / EXC / EGS / MXC
	ENGINE MANUAL COVER
	ENGINE CASE
	REED VALVE CASE
	CLUTCH COVER
	CRANKSHAFT - PISTON
	CYLINDER (PG. 1)
	CYLINDER (PG. 2)
	TWIN VALVE CONTROL (PG. 1)
	TWIN VALVE CONTROL (PG. 2)
	CARBURETOR KEIHIN PWK 38 (PG. 1)
	CARBURETOR KEIHIN PWK 38 (PG. 2)
	IGNITION SYSTEM KOKUSAN
	IGNITION SYSTEM SEM
	CLUTCH
	KICK STARTER
	TRANSMISSION I
	TRANSMISSION II
	SHIFTING MECHANISM
	COOLING SYSTEM SX, MXC, EXC
	CHASSIS MANUAL COVER
	FRONT FORK WP
	FORK LEGS WP
	HANDLEBARS - CONTROLS
	HAND BRAKE CYLINDER
	FRAME - SUB FRAME
	SIDE AND KICK STAND
	SWINGARM - CHAINGUARD
	REAR BRAKE CONTROL
	SHOCK ABSORBER WP
	EXHAUST PIPE
	SILENCER (PG. 1)
	SILENCER (PG. 2)
	AIR FILTER BOX
	TANK - SEAT - COVER
	MASK - FENDER
	DECAL
	FRONT WHEEL SX
	FRONT WHEEL MXC, EXC, EGS
	BRAKE CALIPER FRONT
	REAR WHEEL (PG. 1)
	REAR WHEEL (PG. 2)
	BRAKE CALIPER REAR
	HEAD LIGHT
	FLASHER - REAR LIGHT
	SPEEDOMETER EXC USA
	SPEEDOMETER EXC
	SPEEDOMETER EGS
	WIRING HARNESS EXC
	WIRING HARNESS EGS
	ACCESSORIES
	SPECIAL TOOLS
	TECHNICAL DATA - ENGINE (PG. 1)
	TECHNICAL DATA - ENGINE (PG. 2)
	TECHNICAL DATA - CHASSIS
	PERIODIC MAINTENANCE SCHEDULE
	TORQUES - CARBURETOR SETTINGS

